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Summary of Test Result

Report Ref Std. Result
Clause Clause Test tems (PASS/FAIL) Remark
3.1 15.403(i) 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Pass -
3.2 15.407(a) Maximum Conducted Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
Under limit
3.4 15.407(b) Unwanted Emissions Pass 1.42 dB at
5453.440 MHz
Under limit
3.5 15.207 AC Conducted Emission Pass 7.05 dB at
0.470 MHz
3.6 15.407(c) Automatically Discontinue Transmission Pass -
15.203 .
3.7 15.407(a) Antenna Requirement Pass -
Declaration of Conformity:
The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.
Comments and Explanations:
The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.

Reviewed by: Wii Chang

Report Producer: Vivian Hsu
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1 General Description
1.1 Product Feature of Equipment Under Test

GSM/WCDMAVJLTE, Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n, Wi-Fi 5GHz 802.11a/n/ac, NFC, and GNSS.
Product Specification subjective to this standard

Sample 1 EUT with 1st source

Sample 2 EUT with 2nd source

WWAN: PIFA Antenna

WLAN: Embedded Inverted-F Antenna
Antenna Type Bluetooth; Embedded Inverted-F Antenna
GPS / Glonass: PIFA Antenna

NFC: Loop Antenna

Remark: All test items were performed with Sample 1.

1.2 Modification of EUT

No modifications are made to the EUT during all test items.

1.3 Testing Location

Test Site SPORTON INTERNATIONAL INC. EMC & Wireless Communications
Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,

Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.

Test Site No.
THO5-HY COO05-HY

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site SPORTON INTERNATIONAL INC. EMC & Wireless Communications
Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.

Test Site No.
03CH13-HY

Note: The test site complies with ANSI C63.4 2014 requirement.

FCC designation No.: TW1190 and TW0007
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1.4 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ ANSI C63.10-2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation during
the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement,
pre-scanned in three orthogonal panels, X, Y, Z. The worst cases (Z plane) were recorded in this

report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freq.
Frequency Band Channel (MHCl) Channel (Ml—?z)
36 5180 44 5220
5150-5250 MHz 38* 5190 46* 5230
Band 1
(U-NII-1) 40 5200 48 5240
42" 5210
Freq. Freq.
Frequency Band Channel (Mqu) Channel (Mqu)
52 5260 60 5300
5250-5350 MHz 54+ 5270 62 5310
Band 2
(U-NII-24) 56 5280 64 5320
58" 5290
Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MH2)
100 5500 112 5560
102* 5510 116 5580
5470-5725 MHz 104 5520 132 5660
Band 3 106" 5530 134* 5670
(U-NI11-2C)
108 5540 136 5680
110* 5550 140 5700
Note:
1. The above Frequency and Channel in "*" were 802.11n HT40 and 802.11ac VHTA4O0.
2. The above Frequency and Channel in "#" were 802.11ac VHT80.
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2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 MCSO0
802.11n HT40 MCSO0
802.11ac VHT20 (Covered by HT20) MCSO0
802.11ac VHT40 (Covered by HT40) MCSO0
802.11ac VHTS80 MCSO0
Test Cases
AC
Mode 1 : LTE Band 13 Idle + Bluetooth Link + WLAN (5GHz) Link + GPS Rx + MP3
CEomnidSuS(i:(t)(:]d + NFC On + USB Cable (Charging from AC Adapter) + Earphone + SIM 1
Band | : 5150-5250 MHz Band Il : 5250-5350 MHz Band Ill : 5470-5725MHz
ch-# 802.11a 802.11a 802.11a
Low 36 52 100
Middle 44 60 116
High 48 64 140
Band | : 5150-5250 MHz Band Il : 5250-5350 MHz Band Il : 5470-5725MHz
ch. # 802.11n HT20 802.11n HT20 802.11n HT20
Low 36 52 100
Middle 44 60 116
High 48 64 140
Band | : 5150-5250 MHz Band Il : 5250-5350 MHz Band Ill : 5470-5725MHz
ch.# 802.11n HT40 802.11n HT40 802.11n HT40
Low 38 54 102
Middle - - 110
High 46 62 134
TEL : 886-3-327-3456 Page Number : 8 0f 29
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Band | : 5150-5250 MHz Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
Ch. #
802.11ac VHT80 802.11ac VHTS80 802.11ac VHTS80
L Low - - 106
Middle 42 58 -
H High - - -
2.3 Connection Diagram of Test System
Sysilem BT
Simulator AP router Motebook GPS Station Earphone
Source MNotebook
Earphone ‘ WLAN AP Monior ‘
This example is connection diagram of EUT test canfigurations.
For detail, please refer to test mode configuration and setup pholographs for each test itemn.
2.4 Support Unit used in test configuration and system
Iltem [Equipment Trade Name Model Name FCCID Data Cable |Power Cord
1. |System Simulator Anritsu MT8820C N/A N/A Unshielded, 1.8 m
2. |Bluetooth Earphone Sony Ericsson MW600 PY7DDA-2029 |N/A N/A
3. |Adapter LG MCS-04WT FCC DoC N/A N/A
4. |GPS Station Pendulum GSG-54 N/A N/A Unshielded, 1.8 m
5. |WLAN AP ASUS RT-AC66U MSQ-RTAC66U |N/A Unshielded, 1.8 m
ACI/P :
6. |NOTE BOOK Dell Latitude E3400 |FCC DoC N/A Unshielded, 1.2m
DCO/P :
Shielded, 1.8m
7. |Adapter SONY EP800 Doc N/A N/A
TEL : 886-3-327-3456 Page Number 1 90f29
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2.5

2.6

EUT Operation Test Setup

The RF test items, utility “QRCT_V3.0.303.0” was installed in Notebook which was programmed in
order to make the EUT get into the engineering modes to provide channel selection, power level, data
rate and the application type and for continuous transmitting signals.

Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 886-3-327-3456 Page Number 1 10 of 29
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3 Test Result
3.1 26dB & 99% Occupied Bandwidth Measurement
3.1.1Description of 26dB & 99% Occupied Bandwidth

This section is for reporting purpose only.

There is no restriction limits for bandwidth.

3.1.2Measuring Instruments

See list of measuring equipment of this test report.

3.1.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section C) Emission bandwidth

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.

Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement

as needed until the RBW/EBW ratio is approximately 1%.

7. For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

8. Measure and record the results in the test report.

o g~ WD

3.1.4Test Setup

Spectrum Analyzer EUT
3.1.5Test Result of 26dB & 99% Occupied Bandwidth
Please refer to Appendix A.
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Maximum 26dB Bandwidth

&)

Ref Level 20.00 dém Offset 27.00 d& & RBW 1 MHz

20dB SWT 1ms @ YBW 3 MHz Mode Sweep
Mi1[1] 22.64 dBm
5.247160 GHz
D2[1] 0.78 dB
86.633 MHz
D1 3.180 dBm

sttt
et rop s i

CF 5.29 GHz

1001 pts

Span 160.0 MHz

Date: 21.NOV.2019 21:15:58

| Measuring... |||||||||= Yy

Maximum 99% Occupied Bandwidth

=)

0 dBm

9.08 dBm
5.538630 GHz
75.884115884 MHz

-10 dBm ifw‘

-20 aam—M
P

-30 dBm

J"“fmw bt

-40 dBm

-50 dBm

-60 dBm

-70 dBm

bpeu.r'um
Ref Level 20.00 dém Offset 27.20 d& @ RBW 3 MHz
o ALt 20 dB SWT 1ms & YBW 10 MHz Mode Sweep
@153 May
mMi1[1]
M1
10 dBm x
RN I T i 1ol U N
1| L T s ot

CF 5.53 GHz

Date: 21.NOV.2018 21:17:41

1001 pts Span 120.0 MHz
Marker
Typel Ref \ Tr|:| X-value | Y-value | Function \ Function Result |
M1 1 5.53863 GHz 9.08 dBm
Tl 1 5,492118 GHz 1.52 dBm Occ Bw 75.884115884 MHz
T2 1 5,568002 GHz 0,63 dBm

) [ | CECERRE

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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3.2 Maximum Conducted Output Power Measurement

3.2.1Limit of Maximum Conducted Output Power

<ECC 14-30 CFR 15.407>

For the 5.15-5.25 GHz bands:

I For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW. For an indoor
access point operating in the band 5.15-5.25 GHz, the maximum conducted output power over the
frequency band of operation shall not exceed 1 W.

For the 5.25-5.725 GHz bands:

Il The maximum conducted output power over the frequency bands of operation shall not exceed
the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission bandwidth in megahertz.

For Straddle Channel, according to KDB 789033 D02 General UNIlI Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in

order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

3.2.2Measuring Instruments

See list of measuring equipment of this test report.

TEL : 886-3-327-3456 Page Number 1 13 of 29
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3.2.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New
Rules v02r01 for TXBF modes.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2 The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter

4 Since the measurement is made only during the ON time of the transmitter, no duty cycle

correction factor is required.

3.2.4Test Result of Maximum Conducted Output Power

Please refer to Appendix A.

TEL : 886-3-327-3456 Page Number 1 14 of 29
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

<ECC 14-30 CFR 15.407>

For the 5.15-5.25 GHz bands:

For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral
density shall not exceed 11 dBm in any 1.0 MHz band. For an indoor access point operating in the
band 5.15-5.25 GHz, the maximum power spectral density shall not exceed 17 dBm in any 1.0 MHz
band.

For the 5.25-5.725 GHz bands:
The maximum power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to
show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2Measuring Instruments

See list of measuring equipment of this test report.
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3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-3 #
(power averaging (rms) detection with max hold):

+  Set span to encompass the entire emission bandwidth (EBW) of the signal.

. Set RBW =1 MHz.

+  SetVBW 23 MHz

+  Number of points in sweep =2 Span / RBW.

+  Sweep time < (number of points in sweep) x T, when duty cycle is less than 98 percent
where T is the minimum transmission duration over which the transmitter is on and is
transmitting at its maximum power control level for the tested mode of operation.

. Detector = power averaging (rms).

+  Trace mode = max hold.

«  Allow max hold to run for at least 60 seconds, or longer as needed to allow the trace to
stabilize.

1. The RF output of EUT was connected to the spectrum analyzer by a low loss cable.
2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and

record it.

3.3.4Test Setup

(a¥s [} O
Spectrum Analyzer EUT
3.3.5Test Result of Power Spectral Density
Please refer to Appendix A.
TEL : 886-3-327-3456 Page Number 1 16 of 29
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Worst Case Power Density (dBm/MHz)

Spectrum “‘é,’

Ref Level 20.00 dém Offset 27.20 dB & RBW 1 MHz
20 dB & SWT 20 ms @ YBW 3 MHz Mode Sweep

M1[1] 3.87 dBm
5.4945050 GHz

D, & PRSI

Y e

|

Lw_w

CF 5.5 GHz 1001 pts Span 50.0 MHz

) )

Date: 21.NOV.2019 22:02:22

Note: Average Power Density (dB) = Measured value+ Duty Factor
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.4.1Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz
band that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.
(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

E:M HV/m, where P is the eirp (Watts)
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EIRP (dBm) Field Strength at 3m (dBuV/m)
- 27 68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of —27 dBm/MHz.

(ii) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the
use of a peak detector.

3.4.2Measuring Instruments

See list of measuring equipment of this test report.

3.4.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000MHz
RBW = 120 kHz
VBW = 300 kHz
Detector = Peak
Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 3 MHz
Detector = Peak
Sweep time = auto

Trace mode = max hold

TEL : 886-3-327-3456 Page Number 1 19 of 29
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(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz
RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.

2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be

measured in average mode again and reported.
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3.4.4Test Setup

For radiated emissions below 30MHz

Metal Full Soldered Ground Plane

1

Spectrum Analyzer ! Receiver

For radiated emissions from 30MHz to 1GHz
RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer ; Receiver
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For radiated emissions above 1GHz

RX Antenna
@ P 7
.‘/
Ant. feed
point D{ =
1-4m
—_— —’ .
]
|
|
d

B3, 2

Metal Full Soldered Ground Plane

==

Spectrum Analyzer / Receiver

3.4.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and alternative test site - semi-Anechoic

chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out very similar.

3.4.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.4.7Duty Cycle

Please refer to Appendix E.

3.4.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.
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3.5 AC Conducted Emission Measurement

3.5.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2Measuring Instruments

See list of measuring equipment of this test report.

3.5.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least
80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

© N o g k~ w DN

Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.5.4Test Setup

T .
| Non-conductive table |
| I
[ Rear of EUT to be flushed !
I with rear of table top T
I 1
I I
I
Hff— |
! 0 EUT I
|- - F} soemto
| Receiver I g[wnﬂ
I 500 RF Cable | i
! I
I 1
| I
| | O
I 1
| I
| I
I |
| I
| I
| I
| - - 1 -
I - . 3c) | -
I P Bonded to horizontal 40 cm to vertical (S
| ground plane reference plane I .
S e e e e e e e e e e e . e . e e . e e . . . e e L
AMH = Artificial mains network (LISH)
AE = Assoclated equipment -
EUT = Equipment under test
ISH = Impedance stabilization network System Simulator
3.5.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.6 Automatically Discontinue Transmission

3.6.1Limit of Automatically Discontinue Transmission

The device shall automatically discontinue transmission in case of either absence of information to
transmit or operational failure. These provisions are not intended to preclude the transmission of
control or signaling information or the use of repetitive codes used by certain digital technologies to
complete frame or burst intervals. Applicants shall include in their application for equipment

authorization to describe how this requirement is met.

3.6.2Measuring Instruments

See list of measuring equipment of this test report.

3.6.3Test Result of Automatically Discontinue Transmission

While the EUT is not transmitting any information, the EUT can automatically discontinue
transmission and become standby mode for power saving. The EUT can detect the controlling signal
of ACK message transmitting from remote device and verify whether it shall resend or discontinue

transmission.
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SPORTON LAB.

3.7 Antenna Requirements

3.7.1Standard Applicable
If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

3.7.2 Antenna Anti-Replacement Construction
An embedded-in antenna design is used.

3.7.3Antenna Gain
The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

Instrument Manufacturer | Model No. | Serial No. [Characteristics Cal:)b;fetion Test Date Due Date Remark
AC Power Source|  ChainTek | APC-1000W |  N/A N/A VA Qe o | A (ngggcﬂ?(')‘
EMI Test Receiver ggmzé‘ ESR3 102388 | 9kHz~3.6GHz | Nov. 12, 2018 ?\1059.33’1,2%; Nov. 11, 2019 fggggcﬂ?g

LISN ggm‘;é‘ ENV216 | 100080 | 9kHz~30MHz | Nov. 14,2018 %%;,,33'1,2%?; Nov. 13, 2019 fggggcﬂ?g
LF Cable ggfﬁé; RG-214/U | LFO1 N/A Dec. 31, 2018 %%;,,33'1,2%?; Dec. 30, 2019 fggggcﬂ?g
Pulse Limiter 22:3;; ESH3-z2 | 100851 N/A Dec. 31, 2018 ?\g;/_sé'lyzgéf; Dec. 30, 2019 fgg‘é;ﬁﬂ‘;@
Power Sensor DARE RPR3006W 13:\?823205 9kHz~6GHz | Dec. 03, 2018 NNO(;’\'/'Ole"Zfolfg" Dec. 02, 2019 (CTOSSS_C:'?(‘;
Signal Analyzer 22:3;; FSV40 101566 | 10Hz~40GHz | Jul. 15,2019 NNO(;’\*/70211*722001199~ Jul. 14, 2020 (CTOSSE-T:?(C;
SWIeh BOX&RF | Burgeon | ETF0ss | FC120%%8 N/A Mar. 27, 2019 [\ O 28 Mar. 26, 2020 (CTOSS;C:'?(‘;
Loop Antenna 232@2@ HFH2-Z2 | 100488 | 9 kHz~30 MHz | Jan. 07, 2019 Eg& (1”61: ;gigN Jan. 06, 2020 (Oggﬂ;‘g?:\()
Hom Antenna SCHV&RZBE BBHA 9120 D| 712024 1GHz - 18GHZ | Jul. 02, 2019 NNO(;’\'/_Ol"'é722()011$’9~ Jul. 01, 2020 (Oggﬂj‘gf’g\()
Bilog Antenna TESEQ 611152(%0800 4010073& 30MHz~1GHz | Apr. 30, 2019 NNO(;’\'/.Ol“é’Zzoolf’QN Apr. 29, 2020 (Oggﬂj‘gfﬁY)
N1DO1N-06
S”'Z,ﬁ;'fn';"m SCHV(V:QRZBE BBHA 9170 BB';’;?‘NO 18GHz- 40GHz | Dec. 05, 2018 NNOS’\'I_OI“E;VZZOO?Q Dec. 04, 2019 (o?ggiig?:\()
Preamplifier Keysight 83017A MY54372701 1GHz~26.5GHz | Mar. 15, 2019 NNO(;/\'/.Ofé'ZZOOlf; Mar. 14, 2020 (ogggifg?:\()
Preamplifier MITEQ Al"é'ggsDo'_ol%tO 1590074 | 1GHz~18GHz | May 20, 2019 NNO(;’\'/.Ol“évzfolfQN May 19, 2020 (ogéﬁ'.ifgf’.ﬂy)
Amplifier 30”0;1“:;”5”“ 310N 187282 | 9KHz~1GHz |Dec. 18,2018 NNOS’\'I_Ol“éyzzoolfg Dec. 17, 2019 (O?ngﬂfgf’gw
Preamplifier EMEC EM18G40G | 060715 | 18GHz~40GHz | Dec. 06, 2018 NNO(;’\'/.Ol“évzfolfQN Dec. 05, 2019 (Ogggifg_c’SY)
RF Cable gt SU?SGFELEX 0030/126E| 30M-18G | Feb. 13, 2019 NNOS’\'I_Ol“éyzzoolfg Feb. 12, 2020 (O?ngﬂfgf’gw
RF Cable oinen | SYR5E" | soazozia | s0m-186 | Feb. 13, 2019 NNo(;/\./.olzté'22001199~ Feb. 12, 2020 (ogéf.ifgf’ﬁy)
RF Cable gt Sucl%ZLEx MYZZ'%” 30M-18G | Feb. 13,2019 NNOC\)/\.I-014é722001199~ Feb. 12, 2020 (O?ngﬂfgf’;‘w
RF Cable gﬂﬁig SUCI%';LEX MY2859/2 | 30M~40GHz | Mar. 13, 2019 NNO(;/\./.O::lé'ZZ(JOllQ; Mar. 12, 2020 (ogé‘ﬂifgf’,ﬂy)
RF Cable ';LLJJE"EIF;F: SUCSJZLEX MY4274/2| 30M~40GHz | Mar. 13, 2019 NNoc\)/\./.014(3‘,,22001199~ Mar. 12, 2020 (o?ggiig?ﬁv)
SAF:]Zﬁ;rZ”eT Keysight N9010A MY52563705 10Hz~44GHz | Mar. 19, 2019 NNO(;/\./.Ofé'ZZ()Ol:L99~ Mar. 18, 2020 (Oiggifgf’:\()
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FCC RADIO TEST REPORT

Report No. : FR902318E

. . Calibration
Instrument Manufacturer | Model No. | Serial No. [Characteristics Date Test Date Due Date Remark
AM-BS-4500- Nov. 04, 2019~ Radiation
Antenna Mast EMEC B N/A 1m~4m N/A Nov. 16, 2019 N/A (03CH13-HY)
Nov. 04, 2019~ Radiation
Turn Table EMEC TT2000 N/A 0~360 Degree N/A Nov. 16, 2019 N/A (03CH13-HY)
E3 Nov. 04, 2019~ Radiation
Software AUDIX 6.2009-8-24c RK-001124 N/A N/A Nov. 16, 2019 N/A (03CH13-HY)
. . N9038A(MXE [MY541300 Nov. 04, 2019~ Radiation
EMI Test Receiver Keysight ) 85 20Hz ~ 8.4GHz | Nov. 01, 2019 Nov. 16, 2019 Oct. 31, 2020 (03CH13-HY)
WHKX12-270 . L
. A 3GHz High Pass Nov. 04, 2019~ Radiation
Filter Wainwright 0-3928-812000 SN2 Filter Jul. 14, 2019 Nov. 16, 2019 Jul. 13, 2020 (03CH13-HY)
WHKX8-5272. .
. . Nov. 04, 2019~ Radiation
Filter Woken 5-67_2?)-81_?000 SN5 6.75G Highpass| Mar.13, 2019 Nov. 16, 2019 Mar. 12, 2020 (03CH13-HY)
WLK4-1000-1 -
. R 1.53GHz Low Nov. 04, 2019~ Radiation
Filter Wainwright 530-80800-405 SN12 Pass Filter Sep. 16, 2019 Nov. 16, 2019 Sep. 15, 2020 (03CH13-HY)
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 29
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 49
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

54

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 43
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR902328E

Test Engineer:

Kai Liao

Temperature:

21~25

°C

Test Date:

2019/11/1 ~11/21

Relative Humidity:

51~54

%
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR902328E

Band | single antenna

99% 26 dB e e
Data Freg. | Bandwidth Bandwidth Bandwu_jth_ Bandw!dth
Mod. Rate NTY CH. (MHz) (MH2) (MH2) Power Limit EIRP Limit Note

(dBm) (dBm)
Antl [ Ant2 | Antl | Ant2 [ Antl | Ant2 [ Antl | Ant2

1la |6Mbps| 1 36 5180 | 17.13 - 23.73 - - 22.34 -
1la [(6Mbps| 1 44 5220 | 17.13 - 23.68 - - 22.34 -
1la |6Mbps| 1 48 5240 | 17.08 - 23.63 - - 22.33 -
HT20 | MCSO| 1 36 5180 | 18.13 - 23.98 - - 22.58 -
HT20 | MCSO| 1 44 5220 | 18.13 - 23.83 - - 22.58 -
HT20 | MCSO| 1 48 5240 | 18.13 - 23.78 - - 22.58 -
HT40 | MCSO| 1 38 5190 | 36.86 - 44.87 - - 23.01 -
HT40 | MCSO| 1 46 5230 | 36.76 - 45,58 - - 23.01 -
VHT80| MCSO| 1 42 5210 | 75.64 - 84.72 - - 23.01 -

A-20of 10



Report Number : FR90O2328E

TEST RESULTS DATA
Average Power Table

FCC Band | single antenna
Average FCC
Data e, Conducted ConducFqu DG_ .
Mod. Rate [N CH. (MH2) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Antl | Ant2 [ SUM [ Antl [ Ant2 | Antl | Ant2
1la |6Mbps| 1 36 5180 | 13.80 - 24.00 - -0.60 - Pass
1la |6Mbps| 1| 44 | 5220 | 13.90 - 24.00 - -0.60 - Pass
1la |6Mbps| 1| 48 5240 | 13.80 - 24.00 - -0.60 - Pass
HT20 |[MCSO| 1| 36 | 5180 | 13.90 - 24.00 - -0.60 - Pass
HT20 |MCSO| 1| 44 | 5220 | 13.70 - 24.00 - -0.60 - Pass
HT20 |MCSO| 1| 48 | 5240 | 13.60 - 24.00 - -0.60 - Pass
HT40 |MCSO| 1| 38 | 5190 | 13.80 - 24.00 - -0.60 - Pass
HT40 |MCSO| 1| 46 | 5230 | 14.00 - 24.00 - -0.60 - Pass
VHT20|MCSO| 1| 36 | 5180 | 13.80 - 24.00 - -0.60 - Pass
VHT20| MCSO| 1| 44 | 5220 | 13.60 - 24.00 - -0.60 - Pass
VHT20| MCSO| 1| 48 | 5240 | 13.50 - 24.00 - -0.60 - Pass
VHT40|MCSO| 1| 38 | 5190 | 13.70 - 24.00 - -0.60 - Pass
VHT40|MCSO| 1| 46 | 5230 | 13.90 - 24.00 - -0.60 - Pass
VHT80| MCSO| 1| 42 | 5210 | 11.60 - 24.00 - -0.60 - Pass
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TEST RESULTS DATA
Power Spectral Density

FCC Band | single antenna

Average Average
Data Freq. Powz_er P.SI.D DG. Pass
Mod. Rate NTXY CH. (MH2) Density Limit (dBi) IEail

(dBm/MHz) (dBm/MHz)
Antl | Ant2 [ SUM [ Antl [ Ant2 | Antl | Ant2

1la |6Mbps| 1 36 5180 | 3.51 - 11.00 - -0.60 - Pass
1la |6Mbps| 1| 44 | 5220 | 3.65 - 11.00 - -0.60 - Pass
1la |6Mbps| 1| 48 5240 | 3.40 - 11.00 - -0.60 - Pass
HT20 [MCSO| 1| 36 5180 | 3.60 - 11.00 - -0.60 - Pass
HT20 [MCSO| 1| 44 | 5220 | 3.34 - 11.00 - -0.60 - Pass
HT20 [MCSO| 1 | 48 5240 | 2.99 - 11.00 - -0.60 - Pass
HT40 [MCSO| 1 | 38 5190 | -0.22 - 11.00 - -0.60 - Pass
HT40 [MCSO| 1 | 46 5230 | -0.13 - 11.00 - -0.60 - Pass
VHT80[ MCSO| 1 | 42 5210 | -5.10 - 11.00 - -0.60 - Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR902328E

Band Il single antenna

99% 26 dB IC 99% IC 99% FCC 2§dB
Data Freg. | Bandwidth Bandwidth Bandwu_jth_ Bandw!dth Bandwu_jth_

Mod. NTY CH. Power Limit EIRP Limit Power Limit Note

Rate (MHz) (MHz) (MHz) (dBm) (dBm) (dBm)
Antl | Ant2 | Antl | Ant2 [ Antl | Ant2 | Antl [ Ant2 | Antl | Ant2

1la |6Mbps| 1 52 5260 | 17.13 - 23.58 - 23.34 - 29.34 - 23.98 -
1la [(6Mbps| 1 60 5300 | 17.13 - 23.78 - 23.34 - 29.34 - 23.98 -
1la |6Mbps| 1 64 5320 | 17.13 - 23.88 - 23.34 - 29.34 - 23.98 -
HT20 | MCSO| 1 52 5260 | 18.08 - 23.88 - 23.57 - 29.57 - 23.98 -
HT20 | MCSO| 1 60 5300 | 18.23 - 24.08 - 23.61 - 29.61 - 23.98 -
HT20 | MCSO| 1 64 5320 | 18.18 - 23.83 - 23.60 - 29.60 - 23.98 -
HT40 | MCSO| 1 54 5270 | 37.16 - 46.12 - 23.98 - 30.00 - 23.98 -
HT40 | MCSO| 1 62 5310 | 36.76 - 45.32 - 23.98 - 30.00 - 23.98 -
VHT80| MCSO| 1 58 5290 | 75.76 - 86.63 - 23.98 - 30.00 - 23.98 -
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TEST RESULTS DATA
Average Power Table

FCC Band Il single antenna

Average FCC EIRP
Data e Conducted Condugtecﬁ DQ Power .
Mod. NTY CH. Power Power Limit (dBi) e Pass/Fail

Rate (MHz) (dBm) (dBm) Limit

(dBm)

Antl | Ant2 | SUM [ Antl [ Ant2 | Ant1l | Ant2

1la |[6Mbps| 1| 52 5260 | 13.70 - 23.98 - -0.60 - 26.99 Pass
1la [6Mbps| 1| 60 5300 | 13.70 - 23.98 - -0.60 - 26.99 Pass
1la |[6Mbps| 1| 64 | 5320 | 13.60 - 23.98 - -0.60 - 26.99 Pass
HT20 ([MCSO| 1| 52 5260 | 13.80 - 23.98 - -0.60 - 26.99 Pass
HT20 (MCSO| 1| 60 5300 | 13.70 - 23.98 - -0.60 - 26.99 Pass
HT20 (MCSO| 1| 64 | 5320 | 13.60 - 23.98 - -0.60 - 26.99 Pass
HT40 [MCSO| 1| 54 | 5270 | 14.00 - 23.98 - -0.60 - 26.99 Pass
HT40 (MCSO| 1| 62 | 5310 | 13.90 - 23.98 - -0.60 - 26.99 Pass
VHT20[ MCSO| 1| 52 5260 | 13.70 - 23.98 - -0.60 - 26.99 Pass
VHT20[ MCSO| 1| 60 | 5300 | 13.60 - 23.98 - -0.60 - 26.99 Pass
VHT20[ MCSO| 1| 64 | 5320 | 13.50 - 23.98 - -0.60 - 26.99 Pass
VHT40[ MCSO| 1| 54 | 5270 | 13.90 - 23.98 - -0.60 - 26.99 Pass
VHT40| MCSO| 1 [ 62 5310 | 13.80 - 23.98 - -0.60 - 26.99 Pass
VHT80[ MCSO| 1| 58 | 5290 | 11.60 - 23.98 - -0.60 - 26.99 Pass

A-60f 10



Report Number : FR902328E

TEST RESULTS DATA
Power Spectral Density

Band Il single antenna
Average Average
Data Freq. Powe_zr PSD DG_ Pass
Mod. Rate NTY{ CH. (MHZ) Density Limit (dBi) IEail
(dBm/MHz) (dBm/MHz)
Antl | Ant2 [ SUM | Antl | Ant2 [ Antl | Ant2

1la |6Mbps| 1| 52 5260 | 3.66 - 11.00 - -0.60 - Pass
1la |6Mbps| 1| 60 | 5300 | 3.41 - 11.00 - -0.60 - Pass
1la |6Mbps| 1 64 5320 | 3.63 - 11.00 - -0.60 - Pass
HT20 [MCSO| 1| 52 5260 | 3.48 - 11.00 - -0.60 - Pass
HT20 [ MCSO| 1| 60 5300 | 3.03 - 11.00 - -0.60 - Pass
HT20 [MCSO| 1| 64 | 5320 | 3.26 - 11.00 - -0.60 - Pass
HT40 ([MCSO| 1| 54 | 5270 | 0.09 - 11.00 - -0.60 - Pass
HT40 [MCSO| 1| 62 5310 | 0.09 - 11.00 - -0.60 - Pass
VHT80[ MCSO| 1| 58 5290 | -4.21 - 11.00 - -0.60 - Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR902328E

Band Il single antenna

99% 26 dB IC 99% IC 99% FCC 2608 Bamfw?(ih or

Data Eiea) Bandwidth Bandwidth Bandwu_jth_ Bandw!dth Bandwu_jth_ Straddle

Mod. Rate NTY CH. (MHZ) In U-NII 2C In U-NII 2C Power Limit EIRP Limit Power Limit Channel

(MHz) (MHz) (dBm) (dBm) (dBm) (MH2)
Antl [ Ant2 | Antl | Ant2 [ Antl | Ant2 | Antl [ Ant2 | Antl [ Ant2 | Antl | Ant2

11a |6Mbps| 1 | 100 | 5500 | 17.18 - | 2423 - ]23.35 - ]29.35 - |23.98 -
1la |(6Mbps| 1| 116 | 5580 | 17.18 - 23.88 - 23.35 - 29.35 - 23.98 -
11a |6Mbps| 1 | 140 | 5700 | 17.18 - | 2353 - |23.35 - ]29.35 - |23.98 -
HT20 | MCSO| 1| 100 | 5500 | 18.13 - 23.88 - 23.58 - 29.58 - 23.98 -
HT20 [MCsSo| 1| 116 | 5580 | 18.08 - | 2463 - 2357 - |29.57 - |23.98 -
HT20 [Mcso| 1| 140 | 5700 | 18.13 - | 2398 - | 2358 - |29.58 - |23.98 -
HT40 [MCSO| 1| 102 | 5510 | 36.86 - | 45.49 - |23.98 - | 30.00 - |23.98 -
HT40 | MCSO| 1 | 110 | 5550 | 36.76 - 45.94 - 23.98 - 30.00 - 23.98 -
HT40 [MCSO| 1| 134 | 5670 | 36.76 - | 45904 - |23.98 - | 30.00 - |23.98 -
VHT80| MCSO| 1| 106 | 5530 | 75.88 - 84.72 - 23.98 - 30.00 - 23.98 -
VHT80| MCSO| 1 [ 122 | 5610 | 75.76 - | 8615 - |23.98 - | 30.00 - |23.98 -
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TEST RESULTS DATA

Average Power Table

Report Number : FR902328E

FCC Band lll single antenna

Average FCC EIRP
Data Freq. Conducted Conduc’_[ec_i DG_ Power _
Mod. NT{ CH. Power Power Limit (dBi) e Pass/Fail

Rate (MHz) (dBm) (dBm) Limit

(dBm)

Antl | Ant2 | SUM [ Ant1l | Ant2 | Antl [ Ant2

1la |6Mbps| 1| 100 | 5500 | 14.00 23.98 - 0.90 - 26.99 Pass
1la |6Mbps| 1| 116 | 5580 | 13.70 23.98 - 0.90 - 26.99 Pass
1la |6Mbps| 1| 140 | 5700 | 13.80 23.98 - 0.90 - 26.99 Pass
HT20 [ MCSO| 1 [ 100 | 5500 | 13.80 23.98 - 0.90 - 26.99 Pass
HT20 [ MCSO| 1 | 116 | 5580 | 14.00 23.98 - 0.90 - 26.99 Pass
HT20 [ MCSO| 1 [ 140 | 5700 | 13.90 23.98 - 0.90 - 26.99 Pass
HT40 [ MCSO| 1 | 102 | 5510 | 13.70 23.98 - 0.90 - 26.99 Pass
HT40 [ MCSO| 1 [ 110 | 5550 | 13.60 23.98 - 0.90 - 26.99 Pass
HT40 [ MCSO| 1 | 134 | 5670 | 13.60 23.98 - 0.90 - 26.99 Pass
VHT20[ MCSO| 1 [ 100 | 5500 | 13.70 23.98 - 0.90 - 26.99 Pass
VHT20[ MCSO| 1| 116 | 5580 | 13.90 23.98 - 0.90 - 26.99 Pass
VHT20[ MCSO| 1 | 140 | 5700 | 13.80 23.98 - 0.90 - 26.99 Pass
VHT40[ MCSO| 1| 102 | 5510 | 13.60 23.98 - 0.90 - 26.99 Pass
VHT40[ MCSO| 1 | 110 | 5550 | 13.50 23.98 - 0.90 - 26.99 Pass
VHT40[ MCSO| 1| 134 | 5670 | 13.50 23.98 - 0.90 - 26.99 Pass
VHT80[ MCSO| 1 [ 106 | 5530 | 12.00 23.98 - 0.90 - 26.99 Pass
VHT80[ MCSO| 1| 122 | 5610 | 12.00 23.98 - 0.90 - 26.99 Pass
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TEST RESULTS DATA
Power Spectral Density

Report Number : FR902328E

Band Il single antenna

Average Average
Data Freq. Powe_zr PSD DG_ Pass
Mod. Rate NTY{ CH. (MHZ) Density Limit (dBi) IEail

(dBm/MHz) (dBm/MHz)

Antl | Ant2 [ SUM | Antl | Ant2 [ Antl | Ant2

1la [(6Mbps| 1| 100 | 5500 | 3.87 - 11.00 - 0.90 - Pass
1la (6Mbps| 1| 116 | 5580 | 3.71 - 11.00 - 0.90 - Pass
1la [(6Mbps| 1| 140 | 5700 [ 3.59 - 11.00 - 0.90 - Pass
HT20 | MCSO| 1| 100 | 5500 | 3.42 - 11.00 - 0.90 - Pass
HT20 | MCSO| 1| 116 | 5580 | 3.70 - 11.00 - 0.90 - Pass
HT20 [ MCSO| 1| 140 | 5700 | 3.31 - 11.00 - 0.90 - Pass
HT40 | MCSO| 1| 102 | 5510 | 0.43 - 11.00 - 0.90 - Pass
HT40 | MCSO| 1| 110 | 5550 | 0.25 - 11.00 - 0.90 - Pass
HT40 | MCSO| 1| 134 | 5670 | 0.20 - 11.00 - 0.90 - Pass
VHT80| MCSO| 1| 106 | 5530 | -5.58 - 11.00 - 0.90 - Pass
VHT80| MCSO| 1| 122 | 5610 | -3.89 - 11.00 - 0.90 - Pass
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ssamonas. FCC RADIO TEST REPORT Report No. : FR902318E

Appendix B. AC Conducted Emission Test Results

Temperature : 25.1~26.3C

Test Engineer : [Tom Lee

Relative Humidity : |47.5~52.6%

TEL : 886-3-327-3456 Page Number :BlofB1
FAX . 886-3-328-4978



EUT Information

Report NO : 902328
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1001
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150k 30040000 8001M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.

(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.156750 31.36 55.63 24.27 | L1 OFF 19.4
0.156750 40.83 65.63 24.80 | L1 OFF 194
0.231000 27.24 52.41 25.17 | L1 OFF 19.4
0.231000 32.92 62.41 29.49 | L1 OFF 19.4
0.474000 29.30 46.44 17.14 | L1 OFF 19.4
0.474000 33.91 56.44 2253 | L1 OFF 19.4
1.086000 25.04 46.00 20.96 | L1 OFF 19.5
1.086000 29.52 56.00 26.48 | L1 OFF 19.5
5.075250 25.92 50.00 24.08 | L1 OFF 19.6
5.075250 27.94 60.00 32.06 | L1 OFF 19.6

13.560000 35.97 50.00 14.03 | L1 OFF 19.9
13.560000 44.79 60.00 15.21 | L1 OFF 19.9
14.754750 27.48 50.00 2252 | L1 OFF 20.0
14.754750 32.20 60.00 27.80 | L1 OFF 20.0




EUT Information

Report NO : 902328
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1007
90T
80T
70T
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m
he] e,
'E 50; i, . : CISPR-Ave |Limitiat Main Plorts
S |
> S R s S R 2
[
- 40T $ "
*
4
301 &
20T
10T
0 } } } —+—— } } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.

(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.152250 35.29 55.88 20.59 | N OFF 19.5
0.152250 45.72 65.88 20.16 | N OFF 19.5
0.458250 34.36 46.72 12.36 | N OFF 19.5
0.458250 41.29 56.72 1543 | N OFF 19.5
0.469500 39.47 46.52 7.05 | N OFF 19.5
0.469500 44.21 56.52 12.31 | N OFF 19.5
0.543750 36.48 46.00 952 | N OFF 19.5
0.543750 40.93 56.00 15.07 | N OFF 19.5
0.609000 33.59 46.00 12.41 | N OFF 19.5
0.609000 38.27 56.00 17.73 | N OFF 19.5
1.151250 33.40 46.00 12.60 | N OFF 19.5
1.151250 37.04 56.00 18.96 | N OFF 19.5
5.527500 26.72 50.00 23.28 | N OFF 19.7
5.527500 29.15 60.00 30.85 | N OFF 19.7

13.560000 38.65 50.00 11.35 | N OFF 20.0

13.560000 45.46 60.00 1454 | N OFF 20.0

14.921250 27.88 50.00 22.12 | N OFF 20.1

14.921250 32.76 60.00 27.24 | N OFF 20.1




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR902328E

Appendix C. Radiated Spurious Emission

Temperature : 21.5~23.5°C
Test Engineer : Ryan Lin ~ JC Liang ~ Wilson Wu
Relative Humidity : 46.5~55.5%
Band 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBupV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
- 5126.62 53.13 -20.87 74 41.76 32 6.07 26.7 211 62 P H
- 5127.66 46.53 -7.47 54 35.16 32 6.07 26.7 211 62 A H
* 5180 105.95 - - 94.73 31.82 6.1 26.7 211 62 P H
802.11a
* 5180 98.4 - - 87.18 31.82 6.1 26.7 211 62 A H
CH 36
- 5128.18 52.47 -21.53 74 41.1 32 6.07 26.7 216 358 P \%
5180MHz
- 5127.66 45.51 -8.49 54 34.14 32 6.07 26.7 216 358 A V
* 5180 106.97 - - 95.75 31.82 6.1 26.7 216 358 P \%
* 5180 98.15 - - 86.93 31.82 6.1 26.7 216 358 A \%
- 5095.68 52.12 -21.88 74 40.8 31.98 6.05 26.71 | 218 60 P H
- 5120.9 43.74 -10.26 54 32.38 32 6.07 26.71 | 218 60 A H
* 5220 105.31 - - 94.32 31.58 6.11 26.7 218 60 P H
* 5220 97.31 - - 86.32 31.58 6.11 26.7 218 60 A H
- 5428.08 50.43 -23.57 74 39.26 31.71 6.15 26.69 | 218 60 P H
802.11a
- 5409.32 41.96 -12.04 54 30.88 31.64 6.13 26.69 | 218 60 A H
CH 44
- 5046.8 52.25 -21.75 74 41.14 31.79 6.03 26.71 | 215 358 P \%
5220MHz
- 5093.86 43.59 -10.41 54 32.27 31.98 6.05 26.71 | 215 358 A \Y,
* 5220 106.75 - - 95.76 31.58 6.11 26.7 215 358 P \%
* 5220 98.67 - - 87.68 31.58 6.11 26.7 215 358 A \Y,
- 5456.92 50.81 -23.19 74 39.51 31.81 6.18 26.69 | 215 358 P \%
- 5412.96 42.49 -11.51 54 314 31.65 6.13 26.69 | 215 358 A \%
TEL : 886-3-327-3456 Page Number : Clof C34

FAX : 886-3-328-4978




ssamonas. FCC RADIO TEST REPORT

Report No. : FR902328E

- 5095.16 51.99 -22.01 74 40.67 31.98 6.05 26.71 | 211 60 P H
- 5053.3 43.6 -10.4 54 32.47 31.81 6.03 26.71 211 60 A H
* 5240 106.02 - - 95.15 31.46 6.11 26.7 211 60 P H
* 5240 98.73 - - 87.86 31.46 6.11 26.7 211 60 A H
- 5452.44 51.11 -22.89 74 39.83 31.8 6.17 26.69 | 211 60 P H
802.Ha - 5436.48 42.1 -11.9 54 30.88 31.75 6.16 26.69 211 60 A H
a8 - 5015.34 52.82 -21.18 74 41.86 31.66 6.01 26.71 194 341 P \%
5240MHz
- 5049.14 43.43 -10.57 54 32.31 31.8 6.03 26.71 194 341 A \%
* 5240 106.51 - - 95.64 31.46 6.11 26.7 194 341 P \%
* 5240 99.3 - - 88.43 31.46 6.11 26.7 194 | 341 AV
- 5443.76 50.72 -23.28 74 39.47 31.78 6.16 26.69 194 341 P \%
- 5437.32 42.61 -11.39 54 31.39 31.75 6.16 26.69 194 341 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C20of C34
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR902328E

Band 1 5150~5250MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
- 10360 47.85 -20.35 68.2 55.16 39.74 9.91 56.96 100 0 P H
- 15540 44.55 -29.45 74 49.79 38.76 12.65 | 56.65 | 100 0 P H
H

802.11a
H

CH 36
- 10360 46.52 -21.68 68.2 53.83 39.74 9.91 56.96 100 0 P \%

5180MHz
- 15540 45.18 -28.82 74 50.42 38.76 12.65 | 56.65 100 0 P \Y,
\%
\Y,
- 10440 46.2 -22 68.2 53.23 39.94 9.95 56.92 100 0 P H
- 15660 44.92 -29.08 74 50.49 38.22 12.72 | 56.51 100 0 P H
H

802.11a
H

CH 44
- 10440 46.62 -21.58 68.2 53.65 39.94 9.95 56.92 100 0 P \Y,

5220MHz
- 15660 44.9 -29.1 74 50.47 38.22 12.72 | 56.51 100 0 P \%
V
V
- 10480 48.67 -19.53 68.2 55.63 39.98 9.97 56.91 100 0 P H
- 15720 45.2 -28.8 74 50.8 38.1 12.74 | 56.44 | 100 0 P H
H

802.11a
H

CH 48
- 10480 47.62 -20.58 68.2 54.58 39.98 9.97 56.91 100 0 P \%

5240MHz
- 15720 44 .81 -29.19 74 50.41 38.1 12.74 | 56.44 | 100 0 P \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C30of C34
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR902328E

WIFI 802.11n HT20 (Band Edge @ 3m)

Band 1 5150~5250MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
- 5147.94 54.44 -19.56 74 43.06 32 6.08 26.7 200 356 P H
- 5128.44 46.74 -7.26 54 35.37 32 6.07 26.7 200 356 A H
* 5180 105.11 - - 93.89 31.82 6.1 26.7 200 356 P H
* 5180 97.69 - - 86.47 31.82 6.1 26.7 200 356 A H
802.11n H
HT20 H
CH 36 - 5149.5 54.17 -19.83 74 42.79 32 6.08 26.7 202 348 P \%
5180MHz | - 5128.44 47.77 -6.23 54 36.4 32 6.07 267 | 202 | 348 | A |V
* 5180 107.03 - - 95.81 31.82 6.1 26.7 202 348 P \%
* 5180 99.56 - - 88.34 31.82 6.1 26.7 202 348 A \%
\%
\%
- 5123.5 53.59 -20.41 74 42.23 32 6.07 26.71 200 58 P H
- 5031.72 43.86 -10.14 54 32.82 31.73 6.02 26.71 200 58 A H
* 5220 105.45 - - 94.46 31.58 6.11 26.7 200 58 P H
* 5220 98.08 - - 87.09 31.58 6.11 26.7 200 58 A H
802.11n - 5428.92 50.68 -23.32 74 39.5 31.72 6.15 26.69 200 58 P H
HT20 - 5455.24 42.2 -11.8 54 30.9 31.81 6.18 26.69 200 58 A H
CH 44 - 5038.48 51.95 -22.05 74 40.89 31.75 6.02 26.71 195 347 P \%
5220MHz | - 5118.3 43.61 |-10.39 54 32.25 32 6.07 | 26.71 | 195 | 347 | A | V
* 5220 106.26 - - 95.27 31.58 6.11 26.7 195 347 P \%
* 5220 98.72 - - 87.73 31.58 6.11 26.7 195 347 A \%
- 5365.08 50.36 -23.64 74 39.48 31.46 6.12 26.7 195 347 P \%
- 5419.12 42.43 -11.57 54 31.3 31.68 6.14 26.69 195 347 A \%

TEL : 886-3-327-3456 Page Number : C40of C34

FAX : 886-3-328-4978
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Report No. : FR902328E

5126.62 52.17 -21.83 74 40.8 32 6.07 26.7 202 60 P H
5052.78 43.47 -10.53 54 32.34 31.81 6.03 26.71 202 60 A H
5240 105.21 - - 94.34 31.46 6.11 26.7 202 60 P H
5240 97.85 - - 86.98 31.46 6.11 26.7 202 60 A H
802.11n 5451.32 50.93 |-23.07 74 39.65 31.8 6.17 26.69 | 202 60 P H
HT20 5457.76 41.97 -12.03 54 30.66 31.82 6.18 26.69 202 60 A H
CH 48 5054.34 52.71 -21.29 74 41.57 31.82 6.03 26.71 198 343 P \%
5240MHz 5093.34 43.43 | -10.57 54 3212 | 31.97 6.05 | 2671 | 198 | 343 | A | V
5240 105.71 - - 94.84 31.46 6.11 26.7 198 343 P \%
5240 98.2 - - 87.33 31.46 6.11 26.7 198 | 343 AV
5423.6 50.8 -23.2 74 39.66 31.69 6.14 26.69 | 198 | 343 P |V
5436.2 42.19 -11.81 54 30.98 31.74 6.16 26.69 | 198 | 343 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C50f C34
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR902328E

Band 1 5150~5250MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
- 10360 46.75 | -21.45 68.2 54.06 | 39.74 9.91 | 56.96 | 100 0 P | H
- 15540 45.05 |-28.95 74 50.29 | 38.76 | 12.65 | 56.65 | 100 0 P | H
802.11n H
HT20 H
CH 36 - 10360 47.14 | -21.06 68.2 54.45 | 39.74 9.91 | 56.96 | 100 0 P |V
5180MHz | . 15540 4578 | -28.22 74 51.02 38.76 | 12.65 | 56.65 | 100 0 P |V
Y
Y
- 10440 46.37 |-21.83 68.2 53.4 39.94 9.95 | 56.92 | 100 0 P | H
- 15660 4425 | -29.75 74 49.82 | 38.22 | 12.72 | 56.51 | 100 0 P | H
802.11n H
HT20 H
CH 44 - 10440 46.23 | -21.97 68.2 53.26 | 39.94 9.95 | 56.92 | 100 0 P |V
5220MHz | - 15660 44.49 | -29.51 74 50.06 38.22 | 12.72 | 56.51 | 100 0 P |V
\Y
\Y
- 10480 46.64 |-21.56 68.2 53.6 39.98 9.97 | 56.91 | 100 0 P | H
- 15720 4515 |-28.85 74 50.75 38.1 12.74 | 56.44 | 100 0 P | H
802.11n H
HT20 H
CH 48 - 10480 47.94 | -20.26 68.2 54.9 39.98 9.97 | 56.91 | 100 0 P |V
5240MHz | . 15720 45.07 |-28.93 74 50.67 38.1 12.74 | 56.44 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C6 of C34
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FCC RADIO TEST REPORT

Report No. : FR902328E

WIFI 802.11n HT40 (Band Edge @ 3m)

Band 1 5150~5250MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
- 5104.26 53.09 -20.91 74 41.74 32 6.06 26.71 197 64 P H
- 5148.46 45.76 -8.24 54 34.38 32 6.08 26.7 197 64 A H
* 5190 100.44 - - 89.28 31.76 6.1 26.7 197 64 P H
* 5190 93.65 - - 82.49 31.76 6.1 26.7 197 64 A H
802.11n - 5387.2 50.93 -23.07 74 39.95 31.55 6.12 26.69 197 64 P H
HT40 - 5456.92 41.83 -12.17 54 30.53 31.81 6.18 26.69 197 64 A H
CH 38 - 5147.68 54.78 -19.22 74 434 32 6.08 26.7 197 347 P \%
5190MHz | - 5149.5 45.67 -8.33 54 34.29 32 6.08 267 | 197 | 347 | A |V
* 5190 102.3 - - 91.14 31.76 6.1 26.7 197 347 P \%
* 5190 95.27 - - 84.11 31.76 6.1 26.7 197 347 A \%
- 5378.24 50.08 -23.92 74 39.14 31.51 6.12 26.69 197 347 P \%
- 5459.72 42.02 -11.98 54 30.71 31.82 6.18 26.69 197 347 A \%
- 5132.34 52.73 -21.27 74 41.36 32 6.07 26.7 200 58 P H
- 5125.58 43.79 -10.21 54 32.42 32 6.07 26.7 200 58 A H
* 5230 101.5 - - 90.57 31.52 6.11 26.7 200 58 P H
* 5230 94.7 - - 83.77 31.52 6.11 26.7 200 58 A H
802.11n - 5411.56 51.12 -22.88 74 40.03 31.65 6.13 26.69 200 58 P H
HT40 - 5437.04 42.04 -11.96 54 30.82 31.75 6.16 26.69 200 58 A H
CH 46 - 5074.36 52.58 -21.42 74 41.35 31.9 6.04 26.71 201 344 P \%
5230MHz | - 5127.4 43.69 |-10.31 54 32.32 32 6.07 267 | 201 | 344 | A |V
* 5230 102.45 - - 91.52 31.52 6.11 26.7 201 344 P \%
* 5230 94.88 - - 83.95 31.52 6.11 26.7 201 344 A \%
- 5435.08 50.23 -23.77 74 39.02 31.74 6.16 26.69 201 344 P \%
- 5452.72 42.05 -11.95 54 30.76 31.81 6.17 26.69 201 344 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C70of C34
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Band 1 5150~5250MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
- 10380 46.41 -21.79 68.2 53.62 39.82 9.92 56.95 100 0 P H
- 15570 45.05 | -28.95 74 50.43 38.58 12.66 | 56.62 | 100 0 P H
802.11n H
HT40 H
CH 38 - 10380 46.5 -21.7 68.2 53.71 39.82 9.92 56.95 | 100 0 P |V
5190MHz | . 15570 46.58 | -27.42 74 51.96 | 3858 | 12.66 | 56.62 | 100 0 P |V
\%
\%
- 10460 46.59 | -21.61 68.2 53.59 39.96 9.96 56.92 | 100 0 P H
- 15690 44.15 -29.85 74 49.77 38.13 12.72 56.47 100 0 P H
802.11n H
HT40 H
CH 46 - 10460 46.35 |-21.85 68.2 53.35 39.96 9.96 56.92 | 100 0 P |V
5230MHz | - 15690 44,99 | -29.01 74 50.61 | 38.13 | 12.72 | 56.47 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C8of C34
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Band 1 5150~5250MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
- 5149.76 5498 |-19.02 74 43.6 32 6.08 26.7 203 24 P H
- 5149.76 49.11 -4.89 54 37.73 32 6.08 26.7 203 24 A H
* 5210 98.38 - - 87.33 31.64 6.11 26.7 203 24 P H
* 5210 91.46 - - 80.41 31.64 6.11 26.7 203 24 A | H
802.11ac - 5377.96 52.13 -21.87 74 41.19 31.51 6.12 26.69 203 24 P H
VHT80 - 5427.24 44.62 -9.38 54 33.45 31.71 6.15 26.69 | 203 24 A | H
CH 42 - 5118.82 55.35 -18.65 74 43.99 32 6.07 26.71 213 6 P \%
5210MHz | - 5149.5 50.78 | -3.22 54 394 32 6.08 26.7 | 213 6 AV
* 5210 100.73 - - 89.68 31.64 6.11 26.7 213 6 P \%
* 5210 93.97 - - 82.92 31.64 6.11 26.7 213 6 A \%
- 5420.8 52.33 | -21.67 74 41.2 31.68 6.14 26.69 | 213 6 P |V
- 5452.16 45.04 -8.96 54 33.76 31.8 6.17 26.69 | 213 6 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C9of C34

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR902328E

Band 1 5150~5250MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
- 10420 45.76 -22.44 68.2 52.83 39.92 9.94 56.93 100 0 P H
- 15630 45.83 -28.17 74 51.36 38.31 12.7 56.54 100 0 P H
802.11ac H
VHT80 H
CH 42 - 10420 4526 | -22.94 68.2 52.33 39.92 9.94 56.93 | 100 0 P |V
5210MHz | - 15630 45.37 | -28.63 74 50.9 38.31 12.7 | 56.54 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C10 of C34

FAX : 886-3-328-4978




ssamonas. FCC RADIO TEST REPORT

Report No. : FR902328E

Band 2 - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
- 5105.06 52.6 -21.4 74 41.25 32 6.06 26.71 | 205 21 P H
- 5072.76 44.7 -9.3 54 33.48 31.89 6.04 26.71 205 21 A H
* 5260 105.62 - - 94.81 314 6.11 26.7 205 21 P H
* 5260 97.62 - - 86.81 314 6.11 26.7 205 21 A | H
5402.64 50.98 -23.02 74 39.94 31.61 6.12 26.69 205 21 P H
802.11a 5458.32 42.69 -11.31 54 31.38 31.82 6.18 26.69 | 205 21 A | H
cris2 5066.64 52.59 -21.41 74 41.39 31.87 6.04 26.71 215 323 P \%
5260MHz
5075.48 44.26 -9.74 54 33.03 31.9 6.04 26.71 | 215 | 323 A |V
* 5260 106.94 - - 96.13 314 6.11 26.7 215 323 P \%
* 5260 99.54 - - 88.73 314 6.11 26.7 215 323 A \%
- 5446.08 5229 |-21.71 74 41.03 31.78 6.17 26.69 | 215 | 323 P |V
- 5458.08 44.32 -9.68 54 33.01 31.82 6.18 26.69 | 215 | 323 AV
- 5100.64 52.82 -21.18 74 41.47 32 6.06 26.71 207 56 P H
- 5100.64 44.84 -9.16 54 33.49 32 6.06 26.71 207 56 A H
* 5300 105.37 - - 94.56 31.4 6.11 26.7 207 56 P H
* 5300 97.33 - - 86.52 31.4 6.11 26.7 207 56 A H
- 5439.6 50.56 |-23.44 74 39.33 31.76 6.16 26.69 | 207 56 P H
802 1a - 5352.24 44.38 -9.62 54 33.55 31.41 6.12 26.7 207 56 A H
CHe0 - 5119 52.08 -21.92 74 40.72 32 6.07 26.71 215 325 P \%
5300MHz
- 5110.84 44.49 -9.51 54 33.14 32 6.06 26.71 215 325 A \%
* 5300 106.53 - - 95.72 314 6.11 26.7 215 325 P \%
* 5300 99.03 - - 88.22 31.4 6.11 26.7 215 | 325 AV
- 5352.96 52.39 -21.61 74 41.56 31.41 6.12 26.7 215 325 P \%
- 5352.48 45.64 -8.36 54 34.81 31.41 6.12 26.7 215 325 A \%
TEL : 886-3-327-3456 Page Number : C11 of C34
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Report No. : FR902328E

5320 105.13 - - 94.31 314 6.12 26.7 214 55 P H
5320 97.33 - - 86.51 314 6.12 26.7 214 55 A H
5372.64 51.35 -22.65 74 40.44 31.49 6.12 26.7 214 55 P H
5372.32 44.39 -9.61 54 33.48 31.49 6.12 26.7 214 55 A H
H
802.11a
H
CH 64
5320 106.53 - - 95.71 314 6.12 26.7 210 325 P \%
5320MHz
5320 99.03 - - 88.21 314 6.12 26.7 210 | 325 A \%
5372.32 52.51 -21.49 74 41.6 31.49 6.12 26.7 210 | 325 P \Y,
5372.32 45.98 -8.02 54 35.07 31.49 6.12 26.7 210 | 325 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C12 of C34

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR902328E

Band 2 5250~5350MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
- 10520 46.34 -21.86 68.2 53.24 39.98 10 56.88 100 0 P H
- 15780 45.17 -28.83 74 50.65 38.1 12.78 | 56.36 100 0 P H
H

802.11a
H

CH 52
- 10520 47.95 -20.25 68.2 54.85 39.98 10 56.88 100 0 P \%

5260MHz
- 15780 46.3 -27.7 74 51.78 38.1 12.78 | 56.36 100 0 P \Y,
\%
\Y,
- 10600 46.33 -27.67 74 53.21 39.9 10.04 | 56.82 100 0 P H
- 15900 46.65 -27.35 74 52.33 37.7 12.84 | 56.22 100 0 P H
H

802.11a
H

CH 60
- 10600 47.23 -26.77 74 54.11 39.9 10.04 | 56.82 100 0 P V

5300MHz
- 15900 46 -28 74 51.68 37.7 12.84 | 56.22 100 0 P \%
V
V
- 10640 47.42 -26.58 74 54.14 40.02 10.05 | 56.79 100 0 P H
- 15960 44.84 -29.16 74 50.42 37.7 12.87 | 56.15 100 0 P H
H

802.11a
H

CH 64
- 10640 46.76 -27.24 74 53.48 40.02 10.05 | 56.79 100 0 P \%

5320MHz
- 15960 46.11 -27.89 74 51.69 37.7 12.87 | 56.15 100 0 P \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C13 of C34

FAX : 886-3-328-4978
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Band 2 5250~5350MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
- 5060.52 53.32 -20.68 74 42.16 31.84 6.03 26.71 216 16 P H
- 5074.46 44.03 -9.97 54 32.8 31.9 6.04 26.71 216 16 A H
* 5260 104.04 - - 93.23 314 6.11 26.7 216 16 P H
* 5260 96.34 - - 85.53 314 6.11 26.7 216 16 A H
802.11n - 5460 51.1 -22.9 74 39.79 31.82 6.18 26.69 216 16 P H
HT20 - 5453.04 42.4 -11.6 54 31.11 31.81 6.17 26.69 216 16 A H
CH 52 - 5012.92 52.86 -21.14 74 41.91 31.65 6.01 26.71 212 353 P \%
5260MHz | - 5075.82 44.37 -9.63 54 33.14 31.9 6.04 | 2671 | 212 | 353 | A | V
* 5260 106.82 - - 96.01 314 6.11 26.7 212 353 P \%
* 5260 99.32 - - 88.51 314 6.11 26.7 212 353 A \%
- 5456.88 53.39 -20.61 74 42.09 31.81 6.18 26.69 212 353 P \%
- 5458.56 44.28 -9.72 54 32.97 31.82 6.18 26.69 212 353 A \%
- 5112.88 53.39 -20.61 74 42.04 32 6.06 26.71 187 20 P H
- 5107.1 44.27 -9.73 54 32.92 32 6.06 26.71 187 20 A H
* 5300 103.83 - - 93.02 31.4 6.11 26.7 187 20 P H
* 5300 95.93 - - 85.12 31.4 6.11 26.7 187 20 A H
802.11n - 5395.92 50.63 -23.37 74 39.62 31.58 6.12 26.69 187 20 P H
HT20 - 5351.76 44.02 -9.98 54 33.19 31.41 6.12 26.7 187 20 A H
CH 60 - 5109.48 52.3 -21.7 74 40.95 32 6.06 26.71 205 352 P \%
5300MHz | - 5114.92 44,65 | -9.35 54 33.3 32 6.06 | 26.71 | 205 | 352 | A | V
* 5300 106.97 - - 96.16 314 6.11 26.7 205 352 P \%
* 5300 99.54 - - 88.73 314 6.11 26.7 205 352 A \%
- 5448.24 53.11 -20.89 74 41.84 31.79 6.17 26.69 205 352 P \%
- 5352 47.3 -6.7 54 36.47 31.41 6.12 26.7 205 352 A \%

TEL : 886-3-327-3456 Page Number : Cl4 of C34
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5320 104.59 - - 93.77 314 6.12 26.7 209 55 P H
5320 95.73 - - 84.91 314 6.12 26.7 209 55 A H
5371.68 50.6 -23.4 74 39.69 31.49 6.12 26.7 209 55 P H
5371.52 44.1 -9.9 54 33.19 31.49 6.12 26.7 209 55 A H
802.11n H
HT20 H
CH 64 5320 106.07 - - 95.25 314 6.12 26.7 216 325 P \%
5320MHz 5320 99.05 - - 88.23 31.4 6.12 267 | 216 | 325 | A | V
5372.96 52.09 -21.91 74 41.18 31.49 6.12 26.7 216 325 P \%
5371.84 46.48 -7.52 54 35.57 31.49 6.12 26.7 216 325 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C150f C34

FAX : 886-3-328-4978
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Report No. : FR902328E

Band 2 5250~5350MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
- 10520 47.03 | -21.17 68.2 53.93 | 39.98 10 56.88 | 100 0 P | H
- 15780 4526 |-28.74 74 50.74 38.1 12.78 | 56.36 | 100 0 P | H
802.11n H
HT20 H
CH 52 - 10520 4583 |-22.37 68.2 52.73 | 39.98 10 56.88 | 100 0 P |V
5260MHz | . 15780 45.9 -28.1 74 51.38 38.1 12.78 | 56.36 | 100 0 P |V
Y
Y
- 10600 47.44 | -26.56 74 54.32 39.9 10.04 | 56.82 | 100 0 P | H
- 15900 45.06 |-28.94 74 50.74 37.7 12.84 | 56.22 | 100 0 P | H
802.11n H
HT20 H
CH 60 - 10600 46.2 -27.8 74 53.08 39.9 10.04 | 56.82 | 100 0 P |V
5300MHz | - 15900 4491 |-29.09 74 50.59 37.7 12.84 | 56.22 | 100 0 P |V
\Y
\Y
- 10640 46.86 |-27.14 74 53.58 | 40.02 | 10.05 | 56.79 | 100 0 P | H
- 15960 4513 | -28.87 74 50.71 37.7 12.87 | 56.15 | 100 0 P | H
802.11n H
HT20 H
CH 64 - 10640 46.56 |-27.44 74 53.28 | 40.02 | 10.05 | 56.79 | 100 0 P |V
5320MHz | - 15960 4556 | -28.44 74 51.14 37.7 12.87 | 56.15 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C16 of C34

FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR902328E

Band 2 5250~5350MHz

WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
- 5060.52 52.53 -21.47 74 41.37 31.84 6.03 26.71 216 16 P H
- 5086.02 44.4 -9.6 54 33.12 31.94 6.05 26.71 216 16 A H
* 5270 100.19 - - 89.38 314 6.11 26.7 216 16 P H
* 5270 93.34 - - 82.53 314 6.11 26.7 216 16 A H
802.11n - 5427.36 51 -23 74 39.83 31.71 6.15 26.69 216 16 P H
HT40 - 5457.36 42.92 -11.08 54 31.62 31.81 6.18 26.69 216 16 A H
CH 54 - 5081.26 52.59 -21.41 74 41.33 31.93 6.04 26.71 211 352 P \%
5270MHz | - 5128.18 44.46 | -9.54 54 33.09 32 6.07 267 | 211 | 352 | A |V
* 5270 103.15 - - 92.34 314 6.11 26.7 211 352 P \%
* 5270 96.43 - - 85.62 314 6.11 26.7 211 352 A \%
- 5459.52 51.25 -22.75 74 39.94 31.82 6.18 26.69 211 352 P \%
- 5455.68 44.02 -9.98 54 32.72 31.81 6.18 26.69 211 352 A \%
- 5072.08 53.09 -20.91 74 41.87 31.89 6.04 26.71 211 14 P H
- 5115.6 44.94 -9.06 54 33.59 32 6.06 26.71 211 14 A H
* 5310 100.56 - - 89.74 31.4 6.12 26.7 211 14 P H
* 5310 93.02 - - 82.2 31.4 6.12 26.7 211 14 A H
802.11n - 5351.76 50.32 -23.68 74 39.49 3141 6.12 26.7 211 14 P H
HT40 - 5351.52 44.05 -9.95 54 33.22 31.41 6.12 26.7 211 14 A H
CH 62 - 5104.72 51.88 -22.12 74 40.53 32 6.06 26.71 218 353 P \%
5310MHz | - 5106.76 4481 | -9.19 54 33.46 32 6.06 | 26.71 | 218 | 353 | A | V
* 5310 103.68 - - 92.86 314 6.12 26.7 218 353 P \%
* 5310 96.23 - - 85.41 314 6.12 26.7 218 353 A \%
- 5351.28 53.14 -20.86 74 42.31 31.41 6.12 26.7 218 353 P \%
- 5350.32 47.23 -6.77 54 36.41 314 6.12 26.7 218 353 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C17 of C34
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Band 2 5250~5350MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
- 10540 47.58 -20.62 68.2 54.48 39.96 10.01 56.87 100 0 P H
- 15810 44.63 | -29.37 74 50.1 38.06 12.8 56.33 | 100 0 P H
802.11n H
HT40 H
CH 54 - 10540 46.96 | -21.24 68.2 53.86 39.96 10.01 | 56.87 | 100 0 P |V
5270MHz - 15810 45.42 -28.58 74 50.89 38.06 12.8 56.33 | 100 0 P |V
\%
\%
- 10620 47.11 -26.89 74 53.91 39.96 10.04 56.8 100 0 P H
- 15930 4484 | -29.16 74 50.46 37.7 12.86 | 56.18 | 100 0 P H
802.11n H
HT40 H
CH 62 - 10620 4729 | -26.71 74 54.09 39.96 10.04 56.8 100 0 P |V
5310MHz | - 15930 45.04 | -28.96 74 50.66 37.7 12.86 | 56.18 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C18 of C34

FAX : 886-3-328-4978
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Report No. : FR902328E

Band 2 5250~5350MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
- 5065.62 53.98 |-20.02 74 42.79 31.86 6.04 26.71 | 215 15 P H
- 5062.22 46.14 -7.86 54 34.97 31.85 6.03 26.71 215 15 A H
* 5290 98.89 - - 88.08 314 6.11 26.7 215 15 P H
* 5290 91.39 - - 80.58 314 6.11 26.7 215 15 A | H
802.11ac - 5366.16 57.71 -16.29 74 46.83 31.46 6.12 26.7 215 15 P H
VHT80 - 5350.32 48.04 -5.96 54 37.22 314 6.12 26.7 215 15 A H
CH 58 - 5081.6 53.02 -20.98 74 41.76 31.93 6.04 26.71 222 354 P \%
5290MHz | - 5114.58 46.16 | -7.84 54 34.81 32 6.06 | 26.71 | 222 | 354 | A | V
* 5290 101.7 - - 90.89 314 6.11 26.7 222 354 P \%
* 5290 93.74 - - 82.93 314 6.11 26.7 222 354 A \%
- 5355.6 61.24 -12.76 74 50.4 31.42 6.12 26.7 222 354 P \%
- 5350.56 50.79 -3.21 54 39.97 314 6.12 26.7 222 354 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C19 of C34
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Band 2 5250~5350MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
- 10580 47.13 -21.07 68.2 54.02 39.92 10.03 56.84 100 0 P H
- 15870 4478 | -29.22 74 50.4 37.82 12.82 | 56.26 | 100 0 P H
802.11ac H
VHT80 H
CH 58 - 10580 46.19 |-22.01 68.2 53.08 39.92 10.03 | 56.84 | 100 0 P |V
5290MHz | . 15870 4461 |-29.39 74 50.23 | 37.82 | 12.82 | 56.26 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C20 of C34

FAX : 886-3-328-4978
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Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
- 5447.76 54.47 -19.53 74 43.2 31.79 6.17 26.69 | 215 60 P H
- 5461.52 51.68 -16.52 68.2 40.37 31.82 6.18 26.69 | 215 60 P H
- 5447.92 46.01 -7.99 54 34.74 31.79 6.17 26.69 | 215 60 A H
* 5500 104.77 - - 93.34 31.9 6.22 26.69 | 215 60 P H
* 5500 97.42 - - 85.99 31.9 6.22 26.69 | 215 60 A H
802.11a
H
CH 100
- 5447.6 55.13 -18.87 74 43.86 31.79 6.17 26.69 | 202 | 351 P \Y,
5500MHz
- 5470 54.6 -13.6 68.2 43.26 31.84 6.19 26.69 | 202 | 351 P \%
- 5447.92 48.24 -5.76 54 36.97 31.79 6.17 26.69 | 202 | 351 A \Y,
* 5500 108.96 - - 97.53 31.9 6.22 26.69 | 202 | 351 P \Y,
* 5500 101.6 - - 90.17 31.9 6.22 26.69 | 202 | 351 A \%
\Y,
- 5394.88 51.3 -22.7 74 40.29 31.58 6.12 26.69 | 211 57 P H
- 5464.96 51.16 -17.04 68.2 39.84 31.83 6.18 26.69 | 211 57 P H
- 5386.96 42.32 -11.68 54 31.34 31.55 6.12 26.69 | 211 57 A H
* 5580 104.26 - - 92.88 31.84 6.3 26.76 | 211 57 P H
* 5580 96.25 - - 84.87 31.84 6.3 26.76 | 211 57 A H
802.11a
- 5764.685 51.6 -16.6 68.2 39.9 32.23 6.39 26.92 | 211 57 P H
CH 116
- 5392.96 51.28 -22.72 74 40.28 31.57 6.12 26.69 | 211 357 P \Y,
5580MHz
- 5469.52 49.42 -18.78 68.2 38.08 31.84 6.19 26.69 | 211 357 P \%
- 5394.16 43.5 -10.5 54 32.49 31.58 6.12 26.69 | 211 357 A \Y,
* 5580 108.24 - - 96.86 31.84 6.3 26.76 | 211 357 P \Y,
* 5580 100.82 - - 89.44 31.84 6.3 26.76 | 211 357 A \%
- 5747.675 50.57 -17.63 68.2 38.91 32.19 6.38 2691 | 211 357 P \Y,
TEL : 886-3-327-3456 Page Number : C21 0of C34
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5700 105.39 - - 93.9 32 6.36 26.87 | 208 60 H
5700 98.08 - - 86.59 32 6.36 26.87 | 208 60 H
5753.32 54.77 -13.43 68.2 43.09 32.21 6.38 26.91 | 208 60 H
H
H
802.11a
H
CH 140
5700 108.86 - - 97.37 32 6.36 26.87 | 204 | 358 \%
5700MHz
5700 100.77 - - 89.28 32 6.36 26.87 | 204 | 358 \%
5725.32 54.59 -13.61 68.2 43.01 32.1 6.37 26.89 | 204 | 358 \Y,
\%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C22 0of C34
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Band 3 - 5470~5725MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
- 11000 52.3 -21.7 74 58.08 40.5 10.22 56.5 100 40 P H
- 11000 43.96 -10.04 54 49.74 40.5 10.22 56.5 100 40 A H
16500 46.96 -21.24 68.2 50.47 394 12.79 55.7 100 0 P H

802.11a
H

CH 100
- 11000 48.2 -25.8 74 53.98 40.5 10.22 56.5 100 0 P \%

5500MHz
- 16500 46.03 -22.17 68.2 49.54 394 12.79 55.7 100 0 P \Y,
\%
\Y,
- 11160 53.29 -20.71 74 59.51 39.92 10.3 56.44 | 100 40 P H
- 11160 43.67 -10.33 54 49.89 39.92 10.3 56.44 | 100 40 A H
- 16740 47.91 -20.29 68.2 50.96 40.1 12.74 | 55.89 100 0 H

802.11a
H

CH 116
- 11160 47.6 -26.4 74 53.82 39.92 10.3 56.44 | 100 0 P V

5580MHz
- 16740 46.85 -21.35 68.2 49.9 40.1 12.74 | 55.89 100 0 P \%
V
V
- 11400 48.36 -25.64 74 54.38 39.9 10.42 | 56.34 | 100 0 P H
- 17100 47.62 -20.58 68.2 51.22 39.9 12.8 56.3 100 0 P H
H

802.11a
H

CH 140
- 11400 47.41 -26.59 74 53.43 39.9 10.42 | 56.34 | 100 0 P \%

5700MHz
- 17100 47.73 -20.47 68.2 51.33 39.9 12.8 56.3 100 0 P \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C23 0of C34
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WIFI 802.11n HT20 (Band Edge @ 3m)

Band 3 - 5470~5725MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
- 5446 53.28 -20.72 74 42.02 31.78 6.17 26.69 212 60 P H
- 5469.2 51.33 -16.87 68.2 39.99 31.84 6.19 26.69 212 60 P H
- 5448.4 46.82 -7.18 54 35.55 31.79 6.17 26.69 212 60 A H
* 5500 104.6 - - 93.17 31.9 6.22 26.69 212 60 P H
802.11n * 5500 97.15 - - 85.72 31.9 6.22 26.69 212 60 A H
HT20 H
CH 100 - 5447.6 55.71 -18.29 74 44.44 31.79 6.17 26.69 206 359 P \%
5500MHz | - 5465.36 55.84 | -12.36 68.2 4451 | 31.83 6.19 | 2669 | 206 | 359 | P | V
- 5448.24 48.77 -5.23 54 375 31.79 6.17 26.69 206 359 A \%
* 5500 108.9 - - 97.47 31.9 6.22 26.69 206 359 P \%
* 5500 101.17 - - 89.74 31.9 6.22 26.69 206 359 A \%
\%
- 5391.52 51.88 -22.12 74 40.88 31.57 6.12 26.69 211 58 P H
- 5462.8 50.73 -17.47 68.2 39.41 31.83 6.18 26.69 211 58 P H
- 5381.68 42.77 -11.23 54 31.81 31.53 6.12 26.69 211 58 A H
* 5580 104.62 - - 93.24 31.84 6.3 26.76 211 58 P H
802.11n * 5580 96.8 - - 85.42 31.84 6.3 26.76 211 58 A H
HT20 - 5725.94 51.76 -16.44 68.2 40.18 321 6.37 26.89 211 58 P H
CH 116 - 5382.16 50.98 -23.02 74 40.02 31.53 6.12 26.69 214 359 P \%
5580MHz | - 5465.68 49.4 -18.8 68.2 38.07 | 31.83 6.19 | 2669 | 214 | 359 | P | V
- 5394.64 43.7 -10.3 54 32.69 31.58 6.12 26.69 214 359 A \%
* 5580 108.91 - - 97.53 31.84 6.3 26.76 214 359 P \%
* 5580 101.67 - - 90.29 31.84 6.3 26.76 214 359 A \%
- 5765 51.38 -16.82 68.2 39.68 32.23 6.39 26.92 214 359 P \%

TEL : 886-3-327-3456 Page Number : C24 of C34

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR902328E

* 5700 105.99 - - 94.5 32 6.36 26.87 | 208 60 H
* 5700 98.7 - - 87.21 32 6.36 26.87 208 60 H
- 5727.16 55.52 -12.68 68.2 43.93 32.11 6.37 26.89 | 208 60 H
H
802.11n H
HT20 H
CH 140 * 5700 108.21 - - 96.72 32 6.36 26.87 204 358 \%
5700MHz |« 5700 100.13 - - 88.64 32 6.36 | 26.87 | 204 | 358 v
- 5751.96 54.6 -13.6 68.2 42.93 32.2 6.38 26.91 | 204 | 358 \Y
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C250f C34
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Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
- 11000 53.22 |-20.78 74 59 40.5 1022 | 56.5 | 100 | 39 P | H
- 11000 43.75 |-10.25 54 49.53 40.5 1022 | 56.5 | 100 | 39 A | H
802.11n - 16500 47.45 | -20.75 68.2 50.96 39.4 12.79 | 55.7 | 100 0 P | H
HT20 H
CH 100 - 11000 48.13 | -25.87 74 53.91 40.5 10.22 | 56.5 | 100 0 P |V
5500MHz | . 16500 46.41 | -21.79 68.2 49.92 39.4 12.79 | 55.7 | 100 0 P |V
Y
Y
- 11160 53.42 |-20.58 74 59.64 | 39.92 10.3 | 56.44 | 107 | 40 P | H
- 11160 44.05 | -9.95 54 50.27 | 39.92 10.3 | 56.44 | 107 | 40 A | H
802.11n . 16740 47.68 |-20.52 68.2 50.73 40.1 12.74 | 55.89 | 100 0 H
HT20 H
CH 116 - 11160 47.04 |-26.96 74 53.26 | 39.92 10.3 | 56.44 | 100 0 P |V
5580MHz | - 16740 4839 |-19.81 68.2 51.44 40.1 12.74 | 55.89 | 100 0 P |V
\Y
\Y
- 11400 48.82 |-25.18 74 54.84 39.9 10.42 | 56.34 | 100 0 P | H
- 17100 48.24 | -19.96 68.2 51.84 39.9 12.8 56.3 | 100 0 P | H
802.11n H
HT20 H
CH 140 - 11400 47.6 -26.4 74 53.62 39.9 10.42 | 56.34 | 100 0 P |V
5700MHz | . 17100 48.07 |-20.13 68.2 51.67 39.9 12.8 56.3 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C26 of C34
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WIFI 802.11n HT40 (Band Edge @ 3m)

Band 3 - 5470~5725MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
- 5457.52 52.98 -21.02 74 41.67 31.82 6.18 26.69 210 60 P H
- 5469.04 59.54 -8.66 68.2 48.2 31.84 6.19 26.69 210 60 P H
- 5458.96 44.39 -9.61 54 33.08 31.82 6.18 26.69 210 60 A H
* 5510 102.23 - - 90.8 31.9 6.23 26.7 210 60 P H
802.11n * 5510 94.66 - - 83.23 31.9 6.23 26.7 210 60 A H
HT40 - 5750.51 50.77 -17.43 68.2 39.1 32.2 6.38 26.91 210 60 P H
CH 102 - 5458.24 52.67 -21.33 74 41.36 31.82 6.18 26.69 207 357 P \%
5510MHz | - 5467.36 59.9 -8.3 68.2 4857 | 31.83 6.19 | 26,69 | 207 | 357 | P | V
- 5459.92 46.3 -1.7 54 34.99 31.82 6.18 26.69 207 357 A \%
* 5510 106.14 - - 94.71 31.9 6.23 26.7 207 357 P \%
* 5510 98.77 - - 87.34 31.9 6.23 26.7 207 357 A \%
- 5747.045 51.17 -17.03 68.2 39.51 32.19 6.38 26.91 207 357 P \%
- 5444.56 52.08 -21.92 74 40.83 31.78 6.16 26.69 215 58 P H
- 5467.12 51.59 -16.61 68.2 40.26 31.83 6.19 26.69 215 58 P H
- 5447.92 44.04 -9.96 54 32.77 31.79 6.17 26.69 215 58 A H
* 5550 102.04 - - 90.6 31.9 6.27 26.73 215 58 P H
802.11n * 5550 93.92 - - 82.48 31.9 6.27 26.73 215 58 A H
HT40 - 5740.43 50.86 -17.34 68.2 39.22 32.16 6.38 26.9 215 58 P H
CH 110 - 5448.16 51.56 -22.44 74 40.29 31.79 6.17 26.69 219 360 P \%
5550MHz | - 5468.8 5126 |-16.94| 68.2 39.92 | 31.84 6.19 | 2669 | 219 | 360 | P | V
- 5447.44 44.99 -9.01 54 33.72 31.79 6.17 26.69 219 360 A \%
* 5550 105.79 - - 94.35 31.9 6.27 26.73 219 360 P \%
* 5550 98.38 - - 86.94 31.9 6.27 26.73 219 360 A \%
- 5764.055 51.93 -16.27 68.2 40.23 32.23 6.39 26.92 219 360 P \%
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5435.05 50.61 |-23.39 74 39.4 31.74 6.16 26.69 | 209 62 P H
5460.25 51.47 -16.73 68.2 40.16 31.82 6.18 26.69 209 62 P H
5439.6 42.69 -11.31 54 31.46 31.76 6.16 26.69 | 209 62 A | H
5670 101.18 - - 89.79 31.88 6.35 26.84 209 62 P H
802.11n 5670 93.96 - - 82.57 31.88 6.35 26.84 | 209 62 A | H
HT40 5750.51 52.09 -16.11 68.2 40.42 32.2 6.38 26.91 209 62 P H
CH 134 5447.65 50.01 -23.99 74 38.74 31.79 6.17 26.69 208 357 P \%
5670MHz 5465.5 49.74 |-18.46| 68.2 38.41 | 31.83 6.19 | 2669 | 208 | 357 | P | V
5441.35 43.4 -10.6 54 32.16 31.77 6.16 26.69 208 357 A \%
5670 105.01 - - 93.62 31.88 6.35 26.84 | 208 | 357 P |V
5670 97.27 - - 85.88 31.88 6.35 26.84 | 208 | 357 AV
5759.96 51.53 |-16.67 68.2 39.85 32.22 6.38 26.92 | 208 | 357 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C28 of C34
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Band 3 - 5470~5725MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
- 11020 49.13 | -24.87 74 54.97 | 40.42 | 10.23 | 56.49 | 100 0 P | H
- 16530 46.24 | -21.96 68.2 49.74 | 3943 | 12.79 | 55.72 | 100 0 P | H
802.11n H
HT40 H
CH 102 - 11020 47.13 | -26.87 74 52.97 | 40.42 | 1023 | 56.49 | 100 0 P |V
5510MHz | . 16530 4555 | -22.65 68.2 49.05 | 3943 | 12.79 | 55.72 | 100 0 P |V
Y
Y
- 11100 49.33 | -24.67 74 55.42 40.1 10.27 | 56.46 | 100 0 P | H
- 16650 46.44 | -21.76 68.2 49.79 39.7 12.77 | 55.82 | 100 0 P | H
802.11n H
HT40 H
CH 110 - 11100 4821 |-25.79 74 54.3 40.1 10.27 | 56.46 | 100 0 P |V
5550MHz | - 16650 46.73 | -21.47 68.2 50.08 39.7 12.77 | 55.82 | 100 0 P |V
\Y
\Y
- 11340 48.26 |-25.74 74 5439 | 39.84 | 10.39 | 56.36 | 100 0 P | H
- 17010 47.74 | -20.46 68.2 51.17 | 39.99 12.7 | 56.12 | 100 0 P | H
802.11n H
HT40 H
CH 134 - 11340 47 27 74 53.13 | 39.84 | 10.39 | 56.36 | 100 0 P |V
5670MHz | . 17010 47.24 | -20.96 68.2 50.67 39.99 12.7 | 56.12 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
- 5458.96 56.27 -17.73 74 44.96 31.82 6.18 26.69 | 204 | 244 P H
- 5464.24 58.19 -10.01 68.2 46.87 31.83 6.18 26.69 204 244 P H
- 5458.48 49.57 -4.43 54 38.26 31.82 6.18 26.69 | 204 | 244 A | H
* 5530 98.69 - - 87.26 31.9 6.25 26.72 | 204 | 244 P H
802 11ac | * 5530 90.83 - - 79.4 31.9 625 | 2672 | 204 | 244 | A | H
VHT80 - 5732.555 50.57 -17.63 68.2 38.96 32.13 6.37 26.89 | 204 | 244 P H
CH 106 - 5452.48 58.16 | -15.84 74 46.88 31.8 6.17 26.69 | 230 | 360 P |V
5530MHz | - 5469.76 59.85 | -8.35 68.2 4851 | 31.84 6.19 | 2669 | 230 | 360 | P | V
- 5453.44 52.58 -1.42 54 41.29 31.81 6.17 26.69 230 360 A \%
* 5530 102.82 - - 91.39 31.9 6.25 26.72 | 230 | 360 P |V
* 5530 94.73 - - 83.3 31.9 6.25 26.72 | 230 | 360 A |V
- 5745.785 50.72 -17.48 68.2 39.07 32.18 6.38 26.91 | 230 | 360 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C30 of C34
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Band 3 5470~5725MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
- 11060 48.49 -25.51 74 54.46 40.26 10.25 56.48 100 0 P H
- 16590 47.48 | -20.72 68.2 50.99 39.49 12.77 | 55.77 | 100 0 P H
802.11ac H
VHT80 H
CH 106 - 11060 46.62 -27.38 74 52.59 40.26 10.25 | 56.48 | 100 0 P |V
5530MHz | - 16590 46.35 |-21.85| 68.2 49.86 | 39.49 | 12.77 | 55.77 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C310of C34
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Emission below 1GHz

WIFI 802.11ac VHT80 (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
- 41.64 23.89 -16.11 40 37.15 18.51 0.52 32.29 - - P H
- 94.99 27.05 -16.45 43.5 43.49 15 0.78 32.22 - - P H
- 200.72 23.6 -19.9 43.5 39.87 14.63 1.24 32.14 - - P H
- 561.56 26.75 |-19.25 46 31.16 25.77 2.03 32.21 - - P H
- 743.92 30.01 -15.99 46 31.91 27.78 2.32 32 - - P H
- 941.8 33.12 -12.88 46 31.45 30.07 2.65 31.05 | 100 0 P H
H
H
H
H
H
802.11ac
H
VHT80
L - 43.58 27.44 -12.56 40 41.87 17.34 0.52 32.29 100 0 P \%
- 94.99 22.87 -20.63 43.5 39.31 15 0.78 32.22 - - P \%
- 266.68 20.17 -25.83 46 31.64 19.3 1.38 32.15 - - P \%
- 424.79 28.62 -17.38 46 36.71 22.3 1.77 32.16 - - P \%
- 878.75 32.58 -13.42 46 32.85 28.62 2.62 31.51 - - P \%
- 952.47 32.96 -13.04 46 30.71 30.55 2.66 30.96 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : C320f C34
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : C330f C34
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) @ (dB) |(cm)|(deg)|(P/A) (HIV)
802.11b 2390 55.45 |-1855 | 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBpV/m)
=-18.55(dB)

For Average Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Appendix D. Radiated Spurious Emission

Temperature : 21.5~23.5°C

Test Engineer : Ryan Lin ~ JC Liang ~ Wilson Wu

Relative Humidity : 46.5~55.5%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-3456 Page Number : D1 of D126
FAX : 886-3-328-4978
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Band 1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH36 5180MHz
1 Horizontal Fundamental
)
-
a9 .
—
525 52, et b
s Aot s i ot Ayt W ou . ey
WMMM it
30 So%0 ST %, 5o_B0_Fi B S B S 5 w50 o 2000 o0 200
Heersy roawonds i)
Site :03CH13-HY Site 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Peak Project 902328 Project 902328
Mode i1 Mode 1
Power 115 Power 15
i [
A
|t ~+ et Nl
E T T
Rearsy
sie JoscHis+y
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
RBWHL000.000KHz VBWEL00OKHz SWT-Auto
AV Detector :Peak
. oo 502328 Left blank
g Mode i1 n
bower 1

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH36 5180MHz

) @Buvim) Date: 2019.41.04 evel (@Buvim) Date: 2019.11-04
1225 1225
1
1050 1050
a7 a1
700) 700 A== ] H Pk
5 g ¢l
525, & o 52 T
v b St I R
350 350 t
175 1
00 5030, 500. 5070. 5090, 5M0. 5130, 5150 5170, 5190, 5210 5230 5260 000 2000, 3000 000 5000 000, 7000
Froquency (MHz) Froquency (MH:)
Site :03CH13-HY Site. 03CHI3-HY
(Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector :Peak Detector Peak
Peak Project 1902328 Project 902328
Mode i1 Mode 1
Power 215 Power 15
A (@Buvim) Date: 2019.41.04
1225
1050
a7
700
52 ;
- M N
350
175
00 500, 500, 5070. 5090, 50, 5130 5150 5170, 5190 5210 5230 5260
Froquency (WHz)
site +03CHI3HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
AV Detector :Peak e a n
_ L eft
g Mode i1
Power :15
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FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH44 5220MHz - L
1 Horizontal Fundamental
105.0 105.0{ 1
700 700t F AL LS R | B L e Prakn
2 e i S | B ———
et
Site :03CH13-HY Site 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL
RBWI003000z VOW-30000D0KHz SWT-Auto RBWI00000034z VBV 3000000KHs SWTAute

Detector : Peak Detector Peak

Peak Project 1902328 Project 902328
Mode :2 Mode 2
Power 115 Power 15
5 A

[ 1 oAb Wl
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
AV Detector : Peak
. Left blank
g 2 e an

Power 115

TEL : 886-3-327-3456 Page Number : D4 of D126
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR902328E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - R

Horizontal

Fundamental

) By et 2019104
1225
105
o
1M
pe g 74
700
2l dnmi ;
i
350
13|
To 210 20 2%, 570, 5%, S0, 330, %6, 5970, 5990, S0, £
roquency ()
site £03CHIZ-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Avg.

VG| 54|

\
:::j NEEEEEE

180 5210, 5230 5250,

Site +03CHI3-HY

Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
Detector :Peak

Project 1902328
Mode. 2
Power. 115

5270, 5290, 5
Fre

T
roquency (i)

10, 5330, 5350, 5370, 5390 5410 5430 5460
y ()

P k Detector :Peak L f

b et t blank

ea - er blan
Power 215

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D5 of D126



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR902328E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - L

Vertical

Fundamental

) @Buvim) Date: 2019.11.04 eve aBuvim) Date: 2019.11.04
1225 1225
1

1050 1054)

a7 a3

700) 700 A== ] H e —peakun

. g
25t i p e Yk 2 s
——
350 354
175 75|
G0 S030. 5050, 5070, S0%0. 0. 5130 5150, 5170 5190, 210 5230, 5200 000 Z000. 3000 00, 5000, 000, 7000
Frequency (HH:) roquency (H:)
Site :03CH13-HY Site. 03CHI3-HY
(Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector :Peak Detector Peak
Peak Project 1902328 Project 902328
Mode i2 Mode 2
Power 215 Power 15
) @Buvim) Date: 2019.11.04

1225

1050

700

0 // b

0 L A O A L]
350
15|
0 S0, 5050, 5070, 5090 110, 5130150 5170 190, 6210 6230, 5200
Frequency (HHs)
site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. ot 902328 Left blan
Mode i2
Power 215

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D6 of D126



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH44 5220MHz - R

1 Vertical Fundamental

1 (¢Buvim) Date: 2019.41.04
1225
1050
i
a7
PEAK BE 73
700
4
2o W'M\M,W/uv... [T
350
175
180 5210, 5230 5250, 5270, 5290, 5310, 53%0. 5350, 5370, 5390 5410, 5430, 0
Frequency (HHz)
site +03CHI3HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak sl Left blank

A (@BuVim) Date: 2019-11-04
1225
105.0)
a75]
700
VG| 54|
525
e N 1

350
175

180 5210, 5230 5250 5270, 5290, 5310. 5330, 5350, 5370. 5390, 5410, 5430. 5460

Froquency (MHz)

Site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

A Detector peak f b | k
Vg . Project 902228 Le t an
Power 15

TEL : 886-3-327-3456 Page Number : D7 of D126
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR902328E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH48 5240MHz - L
1 Horizontal Fundamental
)
700 700t F AL LS R | B L e praun|
i M‘W‘*"‘m
Site :03CH13-HY Site 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL
RBWI003000z VOW-30000D0KHz SWT-Auto RBWI00000034z VBV 3000000KHs SWTAute

Detector : Peak Detector Peak

Peak Project 1902328 Project 902328
Mode 13 Mode 3
Power 115 Power 15
52 . *

SRR
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
AV Detector Peak
. Left blank
g 2 e an

Power 115

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D8 of D126



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH48 5240MHz - R

1 Horizontal Fundamental

A (@BuVim) Date: 2019-11.11

1050
ars|
peaK o[ 74
700
2%, WM M it
i oMbt e Attt ecissansl'

160 5210, 5230 5250, 5270, 5290, 5310. 530, 53%0. 5370, 5390. 5410, 5430, 5460

(Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
T e
Peak Detector :Peak Lef an
Mode i3
Power :15

a75]
700

VG| 54|
525

o UL, N S SO SR SN RO S .

s

e oy
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. roes L90zazs Left blank
Mode i3
Power 215

TEL : 886-3-327-3456 Page Number : D9 of D126
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR902328E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - L

Vertical

Fundamental

A (6Buvim) Date: 2019.41-41 evel (6B Date: 2019.41-11
1225 1225
P
1050 - 1050
a7 a1
700) 700 A== ] H Pk
sl . ¥ W 52 .
M ) T I e s
350 350
175 1
00 5030, 500. 5070. 5090, 5M0. 510, 5150 5170, 5190, 5210 5230 5260 000 2000, 3000 000 5000 000, 7000
Froquency (MHz) Froquency (MH:)
site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 1902328 Project 902328
Mode i3 Mode 3
Power :15 Power 15
A (@Buvim) Date: 2019.41-41
1225
1050
a7
700
52
350
175
00 500, 500 5070, 5090, 50, 510 5150 5170, 5190 5210 5230 5260
Froquency (WHz)
site +03CHI3HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak
AVg . Project 902328 Left an
Mode i3
Power :15

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D10 of D126



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR902328E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - R

Vertical

Fundamental

A (@BuVim)

Date: 2019-1-11

PEAK_BE| 74

N

y (z)
Site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak

180 5210, 5200 5250, 5270, 5290, 5310. 530, 53%0. 5370, 5390. 5410, 5430. 5460

Left blank

Avg.

Peak Project +902328
Mode i3
Power :15
v e 20101141
s

4
-

VG| 54|

S|EPENE

1

)
Site +03CHI3-HY

Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Detector :Peak

Project 1902328

Mode. i3

Power. 115

180 5210, 5230 5250 5270, 5290, 5310. 5330, 5350, 5370. 5390, 5A10. 5430. 5460
Froquency (MHz)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D11 of D126



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

Band 1 5150~5250MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH36 5180MHz

1 Horizontal Fundamental

) @Buvim) Date: 20181111 ol 0B Date: 20191111
1225 1225
1059 105.) i
o7 /" a7
700) < peaku
525 i "N 52 s e
Rt Bttt SR i 0 g At : Mwwwuwmww
350 350 1
15| 175
5030, 5050 5070, 5090, 510 130 5150 5170, 5190 5210 5230 52 00 7000 3000 000 5000 5000 7000
Frequency (HHz) Frequency (WHz)
site $03CHI3-HY site 03CHIB-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNTT) 3m HORN_9120D_i241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project 1902328 Project 902328
Mode 4 Mode. 4
Power 115 Power 15
A @Bvim) Date: 20181111
1225

350
175
5030. 5050 5070 5090, 5110, 5130, 5150 5170, 5190, 5210, 5230 52
Frequency (MH2)
Site £ 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. o Left blank

Power. 115

TEL : 886-3-327-3456 Page Number : D12 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FR902328E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH36 5180MHz

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2019111

R L T D e g

Mot

175
00 5030. 5050 5070 5090, 510, 5130, 5150 5170, 5190, 5210. 5230. 5260
Frequency (1Hz)
Site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak

Date: 20191111

1
L == H , Pk
v a4

MWWMM
2000, 3000, 4000, 5000, 5000. 7000
Frequency (MHz)
03CHI3-HY

PEAK(UNII) 3m HORN_9120D_1241 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
Peak

Avg.

Project 1902328 902328
Mode. 4 4
Power. 115 15

A (@BuVim) Date: 2019-11.11
1225

. L
- e e N
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Mode 4
Power :15

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D13 of D126




ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11n HT20 CH44 5220MHz - L
1 Horizontal Fundamental
700| 700t F AL LS R | B L e Prakn
’
52 o i IS Sl 4 W, i 52! P P Y528
Site :03CH13-HY Site 03CH13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL
RBWI003000z VOW-30000D0KHz SWT-Auto RBWI00000034z VBV 3000000KHs SWTAute

Detector Peak Detector Peak

Peak Project 1902328 Project 902328
Mode :5 Mode 5
Power 115 Power 15
@

A ’\\
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
AV Detector : Peak L f
. pojeer 1502328 t blank
g roject 2 e an

Power 115

TEL : 886-3-327-3456 Page Number : D14 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FR902328E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH44 5220MHz - R

Horizontal

Fundamental

A (@BuVim)

Date: 2019-1-11

709 /
At N A h i e by

y (z)
Site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak

Left blank

Avg.

Peak Project +902328
Mode :5
Power :15
v e 20101141
s

700 \
525

S Ao ee 54
L AN \
354
174

T N T = a3

reauency (o
site £03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Detector : Peak
Project 1902328
Mode :5
Power :15

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D15 of D126



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR902328E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH44 5220MHz - L

Vertical

Fundamental

) @Buvim) Date: 20191141 eve aBuvim) Date: 2019.11-11
1225 1225
1050 - 1054)
a7 a3
700) 700 A== ] H - ——peakun/
, o M\‘ A
525 52
n Y bl i bl At AT
I
350 354
175 75|
G0 S030. 5050, 5070, S0%0. 0. 5130 5150, 5170 5190, 210 5230, 5200 000 Z000. 3000 00, 5000, 000, 7000
Frequency (HH:) Frequency (H)
Site :03CH13-HY Site. 03CHI3-HY
(Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector :Peak Detector Peak
Peak Project 1902328 Project 902328
Mode 5 Mode 5
Power 215 Power 15
) @Buvim) Date: 2019.11.41
1225
1050
a7
700
52
Y USSR 1 N
350
15|
0 S0, 5050, 5070, S0%0. 110, 5130 150 5170 190, 6210 6230, 5200
Frequency (HHs)
site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. ot 902328 Left blan
Mode :5
Power :15

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D16 of D126



ssamonas. FCC RADIO TEST REPORT

Report No. : FR902328E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH44 5220MHz - R

Vertical

Fundamental

A (@BuVim) Date: 2019-11.11
1225
105.0)
a75]
PEAK_BE| 74
709
525, —
350
175
180 5210, 5230 5250, 5270, 5290, 5310. 530, 5350, 5370. 5390. 5410, 5430. 5460

Avg.

o
) N ,

180 5210, 5230 5250 5270, 5290, 5310. 5330, 5350, 5370. 5390, 5A10. 5430. 5460
Froquency (MHz)

Site +03CHI3-HY

Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Detector :Peak

Project 1902328

Mode. 5

Power. 115

(Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
T e S,
Peak Detector :Peak Lef an
Mode 5
Power :15

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D17 of D126



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FROO2328E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH48 5240MHz - L

Horizontal

Fundamental

A (@BuVim) Date: 2019-11.11

evel (B Date: 2019.11-11
1225 1225
1
1050 1054)
[
a7 a3
700) 700 A== ] H Pk
525 52. ot
" ¥ ot - rrap o
Hpmptip — PIRT——E
350 354
175 75|
00 5030, 5050. 5070, 5090, . Sis0 570 S0 G210 520 5200 000 Z000. 3000 00, 5000, 000, 7000
Frequency (HH:) roquency (H:)
Site :03CH13-HY Site. 03CHI3-HY
(Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector :Peak Detector Peak
Peak Project 1902328 Project 902328
Mode 6 Mode 6
Power 1145 Power 145
) @Buvim) Date: 2019.11.41
1225
1050
a7
700
52 N
350
15|
0 030, 5050, 5070, S0%0. 110, 5130150, 5170 190, 6210 6230, 5200
Frequency (HHs)
site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector Peak
Avg. ot 902328 Left blan
Mode 6
Power 145

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D18 of D126



ssamonas. FCC RADIO TEST REPORT

Report No. : FR902328E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH48 5240MHz - R

Horizontal Fundamental

A (@BuVim)

Date: 2019-1-11

&

= M L‘\‘\MW 4

PEAK_BE| 74

180 5210, 5230 5250, 5270, 5290, 5310. 530, 53%0. 5370, 5390. 5410, 5430. 5460

Avg.

(Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
T e
Peak Detector :Peak Lef an
Mode 6

VG| 54|

Site
Condition

Detector
Project
Mode
Power

180 5210, 5230 5250 5270, 5290, 5310. 5330, 5350, 5370, 5300, 5410, 5430. 5460
Froquency (MHz)

+03CHI3-HY
: AV6_BE_54
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

)

3m HORN_9120D_1241 HORIZONTAL

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D19 of D126



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR902328E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH48 5240MHz - L

Vertical Fundamental

Avg.

350
175
G0 S0, S0s0 5070, 5090, 510, 5130510 G170, 5100, 210 620, 5750
Frequency (HHs)
site $03CHIZ-HY
Condition + AVG_BE_54 3m HORN_9120D_1241 VERTICAL
: RBW-1000.000KHz VBW:1.000KHz SWT:Auto
Detector peak
Project 902328 Left an
Mode. 6
Power 145

A (6Buvim) Date: 2019.41-41 evel (@Buvim) Date: 2019.41-11

1225 1225

1050 1050

a7 a1

700) 700 A== ] H Pk

525 ; % W

, b o T Sy
(RSN S
350 350
175 1
00 5030, 500. 5070. 5090, 5M0. 5130, 5150 5170, 5190, 5210 5230 5260 000 2000, 3000 000 5000 000, 7000
Froquency (MHz) Froquency (MH:)
site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 1902328 Project 902328
Mode 6 Mode 6
Power 1145 Power 145
A (@Buvim) Date: 2019.41-41

1225
1050

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D20 of D126



ssamonas. FCC RADIO TEST REPORT

Report No. : FR902328E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH48 5240MHz - R

Vertical

Fundamental

A (@BuVim) Date: 2019-11.11

&
WMM M gt rwe

180 5210, 5230 5250, 5270, 5290, 5310. 530, 53%0. 5370, 5390. 5410, 5430. 5460

Avg.

o2 [ Avo e |54
A B I R

Site

180 5210, 5230 5250 5270, 5290, 5310. 5330, 5350, 5370, 5390, 5A10. 5430. 5460
Froquency (MHz)

+03CHI3-HY

Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Detector :Peak

Project 1902328

Mode. :6

Power. 145

(Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
T e S,
Peak Detector :Peak Lef an
Mode 6

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D21 of D126



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11n HT40 CH38 5190MHz - L
1 Horizontal Fundamental
o
87.5/ r‘ 87.5|
o I LU A
4 . —
Y e st
e " 7
Site :03CH13-HY Site 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector :Peak Detector Peak

Peak Project :902328 Project 902328
Mode :7 Mode 7
Power 1125 Power 125
==

N N
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
ROWEOT0O00RS e VOVELO0G s WA
AV Detector :Peak
. oot 502328 Left blank
g Mode :7 n

TEL : 886-3-327-3456 Page Number : D22 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FR902328E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - R

Horizontal

Fundamental

A (@BuVim)

Date: 2019-1-11

1

Wt

PEAK_BE| 74

180 5210, 5230, 5250,

5270, 5290. 5310, 5390, 5350. 5370, 5390 5410 5430 5460
Frequency (MHz)

Avg.

: AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Site +03CHI3-HY
Condition

Detector :Peak
Project 1902328
Mode. 7

Power. 125

(Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
T e
Peak Detector :Peak Lef an
Mode i 7
ors[—
Ml 1

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D23 of D126



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR902328E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - L

Vertical

Fundamental

A (@BuVim) Date: 2019-11.11

oo

,

00 5030. 5050 5070 5090, 510, 5130, 5150 5170, 5190, 5210. 5230, 5260
Frequency (1Hz)

Site +03CHI3-HY

Condition

+PEAK_BE_74 3m HORN_91200_1241 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

evel(Buvim) Date: 2019.41-11
1225

1054)

a3

700 A== ] H F————peakunn|

A,

= thwwww

354

75|

000 Z000. 3000 00, 5000, 000, 7000
Froquency (MH:)

Site. 03CHI3-HY
Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Avg.

a7 S -
700

-/ S

350
175
00 5030. 5050 5070 5090, 510, 5130, 5150 5170 5190, 5210. 5230, 5260
Froquency (1Hz)
Site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Detector :Peak
Project 1902328
Mode. 7
Power. 125

Detector +Peak Detector Peak
Peak Project 1902328 Project 902328
Mode :7 Mode 7
Power 125 Power 125
A (@Buvim) Date: 2019-11-11
1225

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR902328E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - R

Vertical

Fundamental

A (@BuVim) Date: 2019-11.11

a75]
PEAK_BE| 74
709

b ol

180 5210, 5230 5250, 5270, 5290, 5310. 530, 53%0. 5370, 5390. 5410, 5430. 5460

Avg.

i

Site

180 5210, 5230 5250 5270, 5290, 5310. 5330, 5350, 5370. 5300, 5A10. 5430. 5460
Froquency (MHz)

+03CHI3-HY

Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Detector :Peak

Project 1902328

Mode. 7

Power. 125

(Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
T e S,
Peak Detector :Peak Lef an
Mode i 7

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR902328E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - L

Horizontal

Fundamental

) @Buvim) Date: 20191141 evel(Buvim) Date: 2019.11-11
1225 1225
1050 1054) 5
a7 a3
700) 1\ 700 A== ] H - ——peakwin|
Ay
| st
350 354
175 75|
G0 S030. 5050, 5070, S0%0. 0. 5130 150, 5170 5190, 210 5230, 5200 000 Z000. 3000 00, 5000, 000, 7000
Frequency (HH:) Frequency (H)
Site :03CH13-HY Site. 03CHI3-HY
(Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector :Peak Detector Peak
Peak Project 1902328 Project 902328
Mode 8 Mode 8
Power 1125 Power 125
) @Buvim) Date: 2019.11.41
1225
1050
87.5) -
700
- A=
350
15|
0 S0, 5050, 5070, 5090 110, 530 150, 5170 190, 6210 6230, 5200
Frequency (HHs)
site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. ot 1902328 Left blan
Mode 8
Power i125

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR902328E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - R

Horizontal

Fundamental

A (@BuVim) Date: 2019-11.11

PEAK_BE| 74

Avg.

)
|
[ 1

180 5210, 5230 5250, 5270, 5290, 5310, 5330. 5350, 6370. 5390, 5410 5430.
Froquency (MHz)
Site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
Detector :Peak
Project 1902328
Mode. :8
Power. 1125

ET

(Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
T e
Peak Detector :Peak Lef an
Mode 8

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D27 of D126



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT40 CH46 5230MHz - L

1 Vertical Fundamental

A (6Buvim) Date: 2019.41-41 evel (@Buvim) Date: 2019.41-11

1225 1225

1050 1050 1

o,

org \ g

700) 700 A== ] H - ——peawin|

525 % A

o ok ¥ i} MVWWMM =
350 350
175 1
00 5030, 500. 5070. 5090, 5M0. 5130, 5150 5170, 5190, 5210 5230 5260 000 2000, 3000 000 5000 000, 7000
Froquency (MHz) Froquency (MH:)
site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 1902328 Project 902328
Mode :8 Mode 8
Power :125 Power 125
A (@Buvim) Date: 2019.41-41

1225

a75]
700

- -/
‘

ey
she oy
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. ot 1902328 Left blan
Mode 8
o125

TEL : 886-3-327-3456 Page Number : D28 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FR902328E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - R

Vertical

Fundamental

A (@BuVim) Date: 2019-11.11

a1
pea oe 74
700
525, 4
i | y—, bl

180 5210, 5230 5250, 5270, 5290, 5310. 530, 5350, 5370, 5390. 5410, 5430. 5460

Avg.

Site

180 5210, 5230 5250 5270, 5290, 5310. 5330, 5350, 5370. 5300, 5A10. 5430. 5460
Froquency (MHz)

+03CHI3-HY

Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Detector :Peak

Project 1902328

Mode. :8

Power. 1125

(Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
T e S,
Peak Detector :Peak Lef an
Mode 8
=
\ AVG
|t el 1

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR902328E

Band 1 5150~5250MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

Horizontal

Fundamental

Date: 2019-11-12

1 //‘
R T
350
17|

IR

Date: 2019-11-12

oo UT T LT L 1 T PEAK(UNI

e

5030, 5050 5070, 5090, 510 130 5150 5170 5190 5210 5230 52 00 7000 3000 000 5000 5000 7000
Frequency (WHz) Frequency (WH)
site $03CHI3-HY site 03CHIB-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNTT) 3m HORN_9120D_i241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project 902328 Project 902328
Mode 9 Mode. 9
Power :135 Power 135
A @Bvim) Date: 2019-11.12
1225
1059
73] e
700) ( \
525 1
SRV USSR FSU ISV B PV e,
350
15|
5030, 5050 5070, 5090, 510 5130 B0 5170, 5190 E210. 5230 52
Frequency (WHz)
site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHzZ VBW:10000KHz SWT:Auto
Derector +Peak
Avg. Left blank
Mode 9
Power. 135

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR902328E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

Horizontal Fundamental

Peak

A (@BuVim) Date: 2019-11-12

e fin i
a75]

PEAK_BE| 74
709

MMl

180 5210, 5230 5250, 5270, 5290, 5310. 530, 53%0. 5370, 5390. 5410, 5430. 5460
Frequency (MHz)

Site +03CHI3-HY

Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

Mode.

Power. 1135

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

o EE Left blank

Avg.

A (@BuVim) Date: 2019-11-12

-H

180 5210, 5230 5250 5270, 5290, 5310. 5330, 5350, 5370, 5300, 5A10. 5430. 5460
Froquency (MHz)

Site +03CHI3-HY

Condition : AV6_BE_54 3m HORN_91200_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto

Detector : Peak
Left blank

Mode. 9
Power. 1135

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR902328E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto
Detector :Peak

Project 1902328
Mode. 9
Power. 1135

Left blank

A (6Buvim) Date: 2019.41-12 evel (6B Date: 2019.41-12
1225 1225
1050 1050 1
700) \\M 700 A== ] H Pk
H A,
525 i g b 52 T T
350 350
175 1
00 5030, 500. 5070. 5090, 5M0. 5130, 5150 5170, 5190, 5210 5230 5260 000 2000, 3000 000 5000 000, 7000
Froquency (MHz) Froquency (MH:)
site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 1902328 Project 902328
Mode 9 Mode 9
Power 135 Power 135
A (@Buvim) Date: 2019.41-12
1225
1050
a7
700
52
[ ST RO S ey
350
175
00 500, 500 5070, 5090, 50, 5130 5150 5170, 5190 5210 5230 5260
Froquency (WHz)
site +03CHI3HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D32 of D126



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH42 5210MHz - R

1 Vertical Fundamental

) @Buvim) Date:2019.41-12
1225
1050
it
a7
paK_BE|74
700 \W
525 WMWMWM e
350
175
T80 G210, 5200, 5250, 570 5290, 5310, 530 5950 370, 5390, G410 430, 5450

(Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
RO WA S
Peak Detector :Peak Lef an
i) t
Mode :9
87.5( »'Tﬁ
|

s

e oy
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

: RBW:1000.000KHz VBW:10.000KHz SWT:Auto
Detector :Peak
Avg. o Lozazs Left blank
Mode :9

[

TEL : 886-3-327-3456 Page Number : D33 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FR902328E

Band 1 - 5150~5250MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH36 5180MHz

Horizontal

Vertical

Peak

Avg.

A @Buvim) Date: 2019-1-14
1225
1050)
875
PEAK{UNY)
oo AU e
AVG 54

2

000 4000.6000.8000. 12000, 16000, 70000, _ 24000,  28000. 52000 36000, 4001
Freauency (MH2)

Site £ 03CHIZ-HY
Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL
Detector +Peak

Project 1902328

Mode. B

Power. 115

Date: 2019-11-14

PEAK[UNID|

AVG 54

site
Condition
Detector
Project
Mode
Power

000 4000.6000.8000.

Frequency (MHz)
03CHIZ-HY

PEAK(UNTI) 3m HORN_9120D_1241 VERTICAL
Peak

902328

1

15

2000, 16000 20000 24000 28000, 52000  36000. 40000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D34 of D126



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH44 5220MHz

1 Horizontal Vertical

) aBovim) Dater2010.11.44 eve @Bavim) Dates2010.11.14
1225 122
1050 1050
a1 o
peAkfun i peaxjuun |
oo AT AR S ] oo IR PP SETRSES HA A
G sa A5t
52 52
1 2 1 2|
350 354
123 17
000 4000,5000.8000, 12000, 76000, 20000, 74000 75000, 32000, 36008, 40000 000 000.6000.0000. 12000 16000, 20000 74000, 20000, 32000 36000, 40000
froquency (1z) roquency (z)
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
Peak Detector +Peak Detector Peak
Project 1902328 Project 902328
Mode 2 Mode. 2
Power 115 Power 15

Avg.

TEL : 886-3-327-3456 Page Number : D35 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH48 5240MHz

1 Horizontal Vertical

) aBovim) Dater2010.11.44 eve @Bavim) Dates2010.11.14
1225 122
1050 1050
a1 o
peAkfun i peaxjuun |
oo AT AR S ] oo IR PP SETRSES HA A
G sa A5t
52 52
2 F
350 354
123 17
000 4000,5000.8000, 12000, 76000 20000, 74000 75000, 32000, 36008, 40000 000 4000.6000.0000. 12000 16000, 20000 74000, 20000, 32000 36000, 40000
froquency (1z) roquency (z)
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
Peak Detector +Peak Detector Peak
Project 1902328 Project 902328
Mode i3 Mode. 3
Power 115 Power 15

Avg.

TEL : 886-3-327-3456 Page Number : D36 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FR902328E

Band 1 5150~5250MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT20 CH36 5180MHz

Horizontal

Vertical

Peak

Avg.

A @Buvim) Date: 2019-1-14

PEAK{UNY)

oo AU e

AVG 54

1 2

000 4000.6000.8000. 12000, 16000, 70000 _ 24000,  28000. 52000 36000, 4001
Frequency (MH2)

Site $03CHIZ-HY

Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL
Detector +Peak

Project 1902328

Mode. 4

Power. 115

Date: 2019-11-14

oo UL L FLRLL UL L .

PEAK[UNID|

AVG 54

site
Condition
Detector
Project
Mode
Power

000 4000.6000.8000.

03CHIZ-HY
PEAK(UNTI) 3m HORN_9120D_1241 VERTICAL

902328
a

15

2000, 16000 20000 24000 28000, 52000  36000. 40000

Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D37 of D126



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11n HT20 CH44 5220MHz

1 Horizontal Vertical

) aBovim) Dater2010.11.44 eve @Bavim) Dates2010.11.14
1225 122
1050 1050
a1 o
peAkfun i peaxjuun |
oo AT AR S ] oo IR PP SETRSES HA A
G sa A5t
52 - 52 -
2 2
350 354
123 17
000 4000,5000.8000, 12000, 76000, 20000, 74000 75000, 32000, 36008, 40000 000 000.6000.0000. 12000 16000, 20000 74000, 20000, 32000 36000, 40000
froquency (1z) roquency (z)
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
Peak Detector +Peak Detector Peak
Project 1902328 Project 902328
Mode 5 Mode. 5
Power 115 Power 15

Avg.

TEL : 886-3-327-3456 Page Number : D38 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11n HT20 CH48 5240MHz

1 Horizontal Vertical

) aBovim) Dater2010.11.44 eve @Bavim) Dates2010.11.14
1225 122
1050 1050
a1 o
peAkfun i peaxjuun |
oo AT AR S ] oo IR PP SETRSES HA A
G sa A5t
52 52
2 F
350 354
123 17
000 4000,5000.8000, 12000, 76000 20000, 74000 75000, 32000, 36008, 40000 000 4000.6000.0000. 12000 16000, 20000 74000, 20000, 32000 36000, 40000
froquency (1z) roquency (z)
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
Peak Detector +Peak Detector Peak
Project 1902328 Project 902328
Mode 6 Mode. 6
Power 1145 Power 145

Avg.

TEL : 886-3-327-3456 Page Number : D39 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FR902328E

Band 1 5150~5250MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT40 CH38 5190MHz

Horizontal

Vertical

Peak

Avg.

A @Buvim) Date: 2019-1-14

PEAK{UNY)

oo AU e

AVG 54

f 2

000 4000.6000.8000. 12000, 16000, 70000 _ 24000,  28000. 52000 36000, 4001
Frequency (MH2)

Site $03CHIZ-HY

Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL
Detector +Peak

Project 1902328

Mode. 7

Power. 125

Date: 2019-11-14

1225
1050
875
- PEAK[UNID|
oo UL L FLRLL UL L .
AVG 54

site
Condition
Detector
Project
Mode
Power

000 4000.6000.8000.

03CHIZ-HY
PEAK(UNTI) 3m HORN_9120D_1241 VERTICAL

902328
7

125

2000, 16000 20000 24000 28000, 52000  36000. 40000
Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D40 of D126



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11n HT40 CH46 5230MHz

1 Horizontal Vertical

) aBovim) Dater2010.11.44 eve @Bavim) Dates2010.11.14
1225 122
1050 1050
a1 o
peAkfun i peaxjuun |
oo AT AR S ] oo IR PP SETRSES HA A
G sa A5t
52 - 52 -
2 2
350 354
123 17
000 4000,5000.8000, 12000, 76000 20000, 74000 75000, 32000, 36008, 40000 000 4000.6000.0000. 12000 16000, 20000 74000, 20000, 32000 36000, 40000
froquency (1z) roquency (z)
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
Peak Detector +Peak Detector Peak
Project 1902328 Project 902328
Mode 8 Mode. 8
Power 1125 Power 125

Avg.

TEL : 886-3-327-3456 Page Number : D41 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FR902328E

Band 1 5150~5250MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH42 5210MHz

Horizontal

Vertical

Peak

Avg.

A @Buvim) Date: 2019-1-14
1225
1050)
875
PEAK{UNY)
oo AU e
AVG 54

f

000 4000.6000.8000. 12000, 16000, 70000 _ 24000,  28000. 52000 36000, 4001
Frequency (MH2)

Site $03CHIZ-HY

Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL
Detector +Peak

Project 1902328

Mode. 9

Power. 1135

Date: 2019-11-14

PEAK[UNID|

AVG 54

site
Condition
Detector
Project
Mode
Power

000 4000.6000.8000.

03CHIZ-HY
PEAK(UNTI) 3m HORN_9120D_1241 VERTICAL

902328
9

135

2000, 16000 20000 24000 28000, 52000  36000. 40000

Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

Band 2 - 5250~5350MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11a CH52 5260MHz - L
1 Horizontal Fundamental
o I A
525 52. e A
: . S
o T —— . Jp—r———
S e S S S B B T @
Site :03CH13-HY Site 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Peak Project 902328 Project 902328
Mode 210 Mode 10
Power 15 Power 15
:
T NN
)
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
R0 VOVELO0G s WA
AV Detector :Peak
. oo 1502328 Left blank
g Mode 110 n

TEL : 886-3-327-3456 Page Number : D43 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH52 5260MHz - R

1 Horizontal Fundamental

) aBovim) Date: 2018113
1225
1050
a1
pea oe 74
700
TROW I ”

350
123

7 s s osn S0 S0 %0 S0 580 S0 SB0 5o

roquency (IH:)

site £03CHI3-HY
(Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak R Left blank

Power :15
1 (4BuVim) Date: 20191113
1225
1059
700) T
AVG_BE 54
525 A 2
- el ~ OO SRR
350)
175
220 5250 5270, 5290, 5310, 53%0. 53%0. 5370, 5390 5410, 5430, 5460
Frequency (MHz)
Site +03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

Power. 115

TEL : 886-3-327-3456 Page Number : D44 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH52 5260MHz - L

1 Vertical Fundamental

) @Bvim) Date: 2019.11.43 eve aBuvim) Date: 2019.11.43
1225 1225
1050 1054)
a7 a3
700) 700 A== ] H B —peakwin|
525 i 52. H
i 1 i Sem———
& ' dnsil 1 T o
350 354
175 75|
00 5030, 5050. 5070, 5090, 5110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270, 5260, 510 5940 000 Z000. 3000 00, 5000, 000, 7000
requency (HH:) Frequency (H)
Site :03CH13-HY Site. 03CHI3-HY
(Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector :Peak Detector Peak
Peak Project 1902328 Project 902328
Mode 210 Mode 10
Power 215 Power 15
) @Buvim) Date: 2019.11.13
1225
1050
a7
700 J
- R
Jetmt N
350
15|
00 5030, 5050. 5070, 5090, 110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270 5290, 510 540
requency (HH:)
site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. ot 902328 Left blan
Mode 210
Power 215

TEL : 886-3-327-3456 Page Number : D45 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH52 5260MHz - R

1 Vertical Fundamental

A (@BuVim) Date: 2019-11-13

105.0)
a75]

PEAK_BE 74
709

|
523
gl S St sty il 4|

350
123

7 s s o S0 S0 %0 S0 580 S0 SB0 5o

roquency (IH:)

site £03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak g Left blank

-
L N N A
s
sie sy
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

A Detector : Peak L f b | k
vg. e o eft blan
Power :15

TEL : 886-3-327-3456 Page Number : D46 of D126
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FR902328E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - L

Horizontal

Fundamental

A (@BuVim) Date: 20191113

Avg.

LA
350
175

S

Site
Condition

00" 5030. 5050 5076 556 SHO. 5130 S160. 70 STSE 5210 6290 8280 6270, 290, 5310, 5340

Frequency (1Hz)

+03CHI3-HY
: AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Detector
Project
Mode
Power

evel (dBu Date: 2019.41-13
1225 1225
1050 1050
a7 a1
700) 700 A== ] H S
' v,
Ty e wLM - W««WWW
—
350 350
175 1
00 5030, 5050. 5070, 5090. 5H10. 5130, 5150. 5170, 5190, 5210, 5230, 5260, 5270, 5290, 5310, 5340 000 2000, 3000 000 5000 000, 7000
Froquency (Hz) Froquency (MH:)
site +03CHI3HY Site 03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition PEAK(UNIT) 2m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector Peak Detector Peak
Peak Project 1902328 Project 902328
Mode 1 Mode i
Power :145 Power 145
A (@Buvim) Date: 2019.4143
1225
1050
a7
700 {

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR902328E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - R

Horizontal

Fundamental

KJ!'
(CATT T e e
Sy
e 0301y
(Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
ROW000000K02 VoW 3000 000Kz SWT Auto
Detector Peak
Peak ot -sozazn Left blan
Mode 11
Per s
-

s
.
525 /1 " =

fotme AL I N N S

Py
e a0y
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. ot 902328 Left blan

Mode 11
Pwer s

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR902328E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - L

Vertical

Fundamental

A (@BuVim) Date: 20191113

Avg.

1 p\Ny
350
15|
00 5030, 5050. 5070, 5090, 5110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5340
requency (HH:)
site £03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL
< RBW:1000.000KHz VBW:1000KHz SWT:Auto

Detector +Peak
Project 1902328
Mode 1
Power 145

evel (dBuvim) Date: 2019.41-13
1225 1225
1050 = 1050
a7 f a1
700) 700 A== ] H S
1 AV
a ¥ ety 'l il = I
[ s
350 350
175 1
00 5030, 5050. 5070, 5090. 5H10. 5130, 5150. 5170, 5190, 5210, 5230, 5260, 5270, 5290, 5310, 5340 000 2000, 3000 000 5000 000, 7000
Froquency (Hz) Froquency (MH:)
site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 1902328 Project 902328
Mode 1 Mode i
Power 145 Power 145
A (@Buvim) Date: 2019.4143
1225
1050
a7
700

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH60 5300MHz - R

1 Vertical Fundamental

) @Buvim) Date: 2019.41.43
1225
1050 -
a7
peAK_BE 74
700
52.5( ;
T W e oy b AR
350
175
720 S0 Séo S0 S0 S0, S50 S0 5390 SO 5430 5450
Froquency (H:)
site $03CHI3-HY
(Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak g Left blank

Power. 1145

A (@BuVim) Date: 2019-11-13

a75]
700

AvG_ee 54|
525

- LU N R A e

350
175
220 5250, 5270, 5290 6310, 5390, 5350 5370, 5300, 5410, 5430 5460
Frequency (Hz)
Site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
AV Detector : Peak
_ Left blank
g - eft blan

Power. 145

TEL : 886-3-327-3456 Page Number : D50 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH64 5320MHz

1 Horizontal Fundamental

) @Buvim) Date: 2019.11.43 eve aBuvim) Date: 2019.11.43
1225 1225
1050 1054)
o
a7 a3
pEAK_BE 74
700) 700 A== ] H b ——peaxum,
245,54
L
WY A dash o by
b
350 354
175 75|
300 E— N - T 000 Z000. 3000 00, 5000, 000, 7000
Frequency (H:) roquency (H:)
Site :03CH13-HY Site. 03CHI3-HY
(Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector :Peak Detector Peak
Peak Project 1902328 Project 902328
Mode 112 Mode 12
Power 1145 Power 145
) (@Buvim) Date: 2019.11.13
1225
1050
s
|
700 /
Py
525
|
350
15|
300 @ meo &0 G sho S0 450,500
Frequency (HH:)
site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. ot 902328 Left blan
Mode 112
Power 145

TEL : 886-3-327-3456 Page Number : D51 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH64 5320MHz

1 Vertical Fundamental

A (6Buvim) Date: 2019.4143 evel (@Buvim) Date: 2019.41-13
1225 1225
1050 /,M e 1050
a7 a1

| \ T
PEAK BE 74
700) J 00— R H b ——peaxum,
(i 4 AV
525 it i - 52! ottt
e o
awtbusmrir
350 350
175 1
300 w0, 50, 370 590, ED 30 54505460 000 2000, 3000 000 5000 000, 7000
Froquency (MHz) Froquency (MH:)
site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto

Detector +Peak Detector Peak

Peak Project 1902328 Project 902328
Mode 12 Mode 12
Power 145 Power 145

A (@Buvim) Date: 2019.4143

wf |
-
;

TN e
Fanc
she oy
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. ot 902328 Left blan
Mode 112
e 145

TEL : 886-3-327-3456 Page Number : D52 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

Band 2 5250~5350MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT20 CH52 5260MHz - L

1 Horizontal Fundamental

) @Buvim) Date: 2019-11.13 ol 0B Date: 2019-11.13
1225 1225
1059 105.)
o7 Lz
700) L e e | . S i 1 t— 1T}
525) 52 o
" g " 5 X
T lorap ik PN
O
350 *
15| 175
5030, 5050. 5070, 5090, 5110, 5130, 5160, 5170. 5190, 5210, 5250, 5260, 5270, 5200, 5310, 5340 00 7000 3000 000 5000 5000 7000
Frequency (WHz) Frequency (WHz)
site $03CHI3-HY site 03CHIB-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project 1902328 Project 902328
Mode 13 Mode. 13
Power. 115 Power 15
A @Bvim) Date: 2019-11.13
1225

N O O O N I 7

350
175
5030, 5050, 5070. 5090, 5110, 5130. 5150, 5170. 5190, 5210, 5230, 5250, 6270, 5290, 5310, 5340
Frequency (MH2)
Site £ 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. oSG Left blank

Power. 115

TEL : 886-3-327-3456 Page Number : D53 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT20 CH52 5260MHz - R

1 Horizontal Fundamental

A (@BuVim) Date: 2019-11-13

e
a75]

PEAK_BE 74
709 )
525 n

350
175
220 5250, 5270, 5290 5310, 5390, 5350 5970, 5390, 5410, 5430 5460
Frequency (Mz)
Site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak o oo Left blank

Power. 115

A (@BuVim) Date: 2019-11-13

AvG_ee 54|

S R AU 1

220 5250, 5270, 5290 6310, 5390, 5350 5370, 5300, 5410, 5430, 5460
Frequency (Hz)

Site +03CHI3-HY

Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

Power. 115

TEL : 886-3-327-3456 Page Number : D54 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FR902328E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH52 5260MHz - L

Vertical

Fundamental

A (@BuVim) Date: 20191113

evel (B Date: 2019.11.43
1225 1225
1050 = 1054)
a7 [ a3
700) 700 A== ] H B —peakwin|
g
525 n A 52 = o
Dbty 3, e i v M“ g
350 354
175 75|
00 5030, 5050. 5070, 5090, 5110, 5130, 5150. 5170, 5190. 5210, 5230, 5250, 5270, 5260, 510 5940 000 Z000. 3000 00, 5000, 000, 7000
Froquency (Hz) Frequency (H)
Site :03CH13-HY Site. 03CHI3-HY
(Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector :Peak Detector Peak
Peak Project 1902328 Project 902328
Mode 213 Mode 12
Power 215 Power 15
) @Buvim) Date: 2019.11.13
1225
1050
a7
700
52
3 et A P N
350
15|
00 5030, 5050. 5070, 5090, 110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270 5290, 510 540
Froquency (Hz)
site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. ot 902328 Left blan
Mode 113
Power 215

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT20 CH52 5260MHz - R

1 Vertical Fundamental

A (@BuVim) Date: 2019-11-13

a75] f’w \
PEAK_BE 74

700 \”\M‘
o
= SM rdo] Ml st Ot

350
175
220 5250, 5270, 5290 5310, 5390, 5350 570, 5390, 5410, 5430, 0
Frequency (Mz)
Site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak o oo Left blank

Power. 115

A (@BuVim) Date: 2019-11-13

a75]
700 i
/ V6 BE 54

sl
[ I e A |

350
175
20 5250, 5270, 5290 6310, 5390, 5350 5370, 5300, 5410, 5430, 5460
Frequency (Hz)
Site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

Power. 115

TEL : 886-3-327-3456 Page Number : D56 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT20 CH60 5300MHz - L

1 Horizontal Fundamental

1 (¢Buvim) Date: 2014113 evel (@Buvim) Date: 2019.41-13
1225 1225
1050 1050
a7 a1
700) 700 A== ] H S
v,
25 prvasstp M 24 sl e PR
IRV
350 350
175 1
00 5030, 5050. 5070, 5090. 5110, 5130, 5150. 5170, 5190, 5210, 5230, 5260, 5270, 5290, 5310, 5340 000 2000, 3000 000 5000 000, 7000
Froquency (Hz) Froquency (MH:)
site +03CHI3HY Site 03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition PEAK(UNIT) 2m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 1902328 Project 902328
Mode 114 Mode 14
Power 145 Power 145
A (@Buvim) Date: 2019.4143
1225
1050
a7
700
52 . L
350
175

00 5030, 5050, 5070, 5090, 5110. 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5340
i )

requency (MHz)
e oy
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. o Lozazs Left blank
Mode 114
113

TEL : 886-3-327-3456 Page Number : D57 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT20 CH60 5300MHz - R

1 Horizontal Vertical

) aBovim) Date 20191143
1225
1050
]
a1
pea oe 74
700
525 4 4
prww) LV .

350
123

7 s w0 osn S0 5. %0 S0 5. S0 SB0 5o

Freaquency (MH:)

site £03CHI3-HY
(Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak r oo Left blank

Power. 145

A (@BuVim) Date: 2019-11-13

r
|

AvG_ee 54|
525
"

350
175
220 5250, 5270, 5290 6310, 5390, 5350 5370, 5300, 5410, 5430, 5460
Frequency (Hz)
Site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

Power. 1145

TEL : 886-3-327-3456 Page Number : D58 of D126
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FR902328E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH60 5300MHz - L

Vertical

Fundamental

A (@BuVim) Date: 20191113

Avg.

S

00”503 5650 U7 S0%. 0. 538 S8 S0 5100 210 5258 520 5210, 280 S0 5340

Froquency (M

Site +03CHI3-HY

Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Detector :Peak

Project 1902328

Mode. ‘14

Power. 1145

evel (dBuvim) Date: 2019.41-13
1225 1225
1050 1050
a7 a1
700) 700 A== ] H S
24| Aornentih 2 Moy i
p—
T
350 354
175 1
00 5030, 5050. 5070, 5090, 5H10. 5130, 5150. 5170, 5190, 5210, 5230, 5260, 5270, 5290, 5310, 5340 000 2000, 3000 000 5000 000, 7000
Froquency (Hz) Froquency (MH:)
site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 1902328 Project 902328
Mode 114 Mode 14
Power 145 Power 145
A (@Buvim) Date: 2019.4143
1225
1050
a7
700

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT20 CH60 5300MHz - R

1 Vertical Fundamental

| aavm o
129
s
e
e o] 1
o
{ N i
29 il L v T A
w4
s
N D
oanc
sie o3I+
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak r oo Left blank

Power. 145

A (@BuVim) Date: 2019-11-13

|

y N L]

20 5250, 5270, 5290 6310, 5390, 5350 5370, 5300, 5410, 5430, 5460
Frequency (Hz)

Site +03CHI3-HY

Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

Power. 1145

TEL : 886-3-327-3456 Page Number : D60 of D126
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR902328E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH64 5320MHz

Horizontal

Fundamental

A (@BuVim)

Date: 2019-11-13

evel (@8

Date: 20194113

1225 1225
1050 1054)
87.5) r 87.5
700) / 700 A== ] H b ——peaxum,
A
mm A, ’ n 924 BFSNTE e
f W ot et st
350 350"
175 75|
300 E— 0. e S0 S0 5450 5450 000 Z000. 3000 00, 5000, 000, 7000
Frequency (H:) Frequency (H)
Site :03CH13-HY Site. 03CHI3-HY
(Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector :Peak Detector Peak
Peak Project 1902328 Project 902328
Mode 215 Mode 15
Power 1145 Power 145
) (@Buvim) Date: 2019.11.13
1225
1050
a7
|
700
avG b 54
52|
9
350
15|
300 - - N T S0 s4s0. 5450
Frequency (HH:)
site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. ot 902328 Left blan
Mode 215
Power 1145

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR902328E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH64 5320MHz

Vertical

Fundamental

A (@BuVim)

Date: 2019-11-13

o

PEAK BE 74

evel @Buvim)

Date: 20194113

700 A== ] L

seauin|
| 5
52| it 52 L
Attt e R
Lprectpmpas s
350 354
175 75|
300 EE B0 S0 54505450 000 Z000. 3000 00, 5000, 000, 7000
Frequency (H:) Frequency (WH)
site $03CHI3-HY site 03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120>_1241 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project 1902328 Project 902328
Mode 15 Mode 15
Power 145 Power 145
) (@Buvim) Date: 2019.11.13
1225
1050
s
|
oo/
avG b 54
525 -
350
15|
300 @ meo  swo G0 she S0 450,590
Frequency (HH:)
site +03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHzZ VBW:1000KHzZ SWT:Auto
Detector Peak
AVg . Project 902328 Left an
Mode 15
Power 1145

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH54 5270 - L

1 Horizontal Fundamental

) @Buvim) Date: 2019-11.13 ol 0B Date: 2019-11.13
1225 1225
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15| 175
5030, 5050. 5070, 5090, 5110, 5130, 5160, 5170. 5190, 5210, 5250, 5260, 5270, 5200, 5310, 5340 00 7000 3000 000 5000 5000 7000
Frequency (WHz) Frequency (WHz)
site $03CHI3-HY site 03CHIB-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto

Derector +Peak Detector Peak

Peak Project 1902328 Project 902328
Mode 16 Mode. 16
Power. :125 Power 125

A @Bvim) Date: 20181113

1225

350
175
5030, 5050, 5070. 5090, 5110, 5130. 5150, 5170. 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5340
Frequency (MH2)
Site £ 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. oSG Left blank

Power. 125

TEL : 886-3-327-3456 Page Number : D63 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH54 5270 - R

1 Horizontal Fundamental

A (@BuVim) Date: 2019-11-13
1225
105.0)
a75]
PEAK_BE 74

709 /’1
525 — v 1
350
175

220 5250, 5270, 5290 5310, 5390, 5350 5970, 5390, 5410, 5430, 5460

Frequency (Mz)

Site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak o oo Left blank

Power. 125
A (@BuVim) Date: 2019-11-13
1225
105.0)
a75] e
700
AvG_ee 54|
525
SSNS A FUSUD SRR IS SN AV
350
175
220 5250, 5270, 5290 6310, 5390, 5350 5370, 5390, 5410, 5430, 0
Frequency (Hz)
Site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

Power. 125

TEL : 886-3-327-3456 Page Number : D64 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH54 5270 - L

1 Vertical Vertical

1 (¢Buvim) Date: 2019.41-43 evel (@Buvim) Date: 2019.41-13
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175 1
00 5030, 5050. 5070, 5090, 5H10. 5130, 5150. 5170, 5190, 5210, 5230, 5260, 5270, 5290, 5310, 5340 000 2000, 3000 000 5000 000, 7000
Froquency (Hz) Froquency (MH:)
site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 1902328 Project 902328
Mode i1 Mode 16
Power 125 Power 125
A (@Buvim) Date: 2019.4143

a75]
700

g e e s v

R
she oy
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. ot 902328 Left blan
Mode 116
o125

TEL : 886-3-327-3456 Page Number : D65 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH54 5270 - R

1 Vertical Vertical

m———
T T PP AT R e e
ey
site o0y
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak e Left blank

Mode 116
Power ‘25

- bure 113
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srancy )

ste oacrizHy
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

A Detector : Peak L f b | k
vg. e o eft blan

TEL : 886-3-327-3456 Page Number : D66 of D126
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ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH62 5310 - L

) @Bvim) Date: 2019.11.43 evel(Buvim) Date: 2019.11.43
1225 1225
1050 1054)
e
a7 a3
700) 700 A== ] H et —peakwin|
v,
) : Aot = MNWW 4
by
350 354
175 75|
00 5030, 5050. 5070, 5090, 5110, 5130, 5150. 5170 5190, 5210, 5230, 5250, 5270, 5260, 510 5940 000 Z000. 3000 00, 5000, 000, 7000
requency (HH:) Frequency (H)
Site :03CH13-HY Site. 03CHI3-HY
(Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector :Peak Detector Peak
Peak Project 1902328 Project 902328
Mode 217 Mode 17
Power 1125 Power 125
) @Buvim) Date: 2019.11.13
1225
1050
a7 Sess
700
52
350
15|
00 5030, 5050. 5070, 5090, 110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270, 5290, 510 540
requency (HH:)
site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. ot 902328 Left blan
Mode 217
Power i125

TEL : 886-3-327-3456 Page Number : D67 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH62 5310 - R

1 Horizontal Fundamental

A (@BuVim) Date: 2019-11-13
1225
105.0)
a75]
PEAK_BE 74
709
525 o
bk \
350
175
220 5250, 5270, 5290 5310, 5390, 5350 5970, 5390, 5410, 5430, 5460
Frequency (Mz)
Site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak o oo Left blank

Power 1125
A (@Buvim) Date: 20191113
1225
1059
75
700
N v Bt 54
525
e Mt
359
175
720 5250 G270, 5290, S0, 5330, 350, 570, G300, G410, SAS0. 5480
Frequency (MHz)
Site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

Power. 125

TEL : 886-3-327-3456 Page Number : D68 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH62 5310 - L

) @Bvim) Date: 2019.11.43 eve aBuvim) Date: 2019.11.43
1225 1225
1050 1054)
a7 a3
700) 700 A== ] H e —peakwin|
G,
s25) X 52z e e
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350 354
175 75|
00 5030, 5050. 5070, 5090, 5110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270, 5260, 510 5940 000 Z000. 3000 00, 5000, 000, 7000
requency (HH:) Frequency (H)
Site :03CH13-HY Site. 03CHI3-HY
(Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector :Peak Detector Peak
Peak Project 1902328 Project 902328
Mode 217 Mode 17
Power 1125 Power 125
) @Buvim) Date: 2019.11.13
1225
1050
a7
700
” L !
350
15|
00 5030, 5050. 5070, 5090, 5110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270, 5290, 510 540
requency (HH:)
site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. ot 902328 Left blan
Mode 217
Power i125

TEL : 886-3-327-3456 Page Number : D69 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH62 5310 - R

1 Vertical Fundamental

) aBovim) Date: 2018113
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pea oe 74
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7 s s osn S0 S0 60 B0 590 S0 SB0 5o
Froquency i)
site £03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak R o Left blank

17
Power ‘125
) @govim) bate: 20191113
1225
1050
a1
109
AvG e 54
523 N 2
IR O oy e L A RN AU A
350
123
T N
roquencs (M)
site £03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
AV Detector : Peak
_ Left blank
g - eft blan

Power. 125

TEL : 886-3-327-3456 Page Number : D70 of D126
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ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

Band 2 5250~5350MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - L

1 Horizontal Fundamental

A @BuVim) Date: 2019-11-13 el (a8 Date: 2019-11-13

a1 a7
709 m.nﬂl‘v_ﬂ_rru_l_\_u_l—u—l_‘ v
. .
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!
525| o 52 ot R pagaent o
=R -
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350 350
15| 175
5030 5050. 5070, 5090, 5110, 5130, 5160 5170. 5190, 5210, 5250, 5260, 5270, 5200, 5310, 5340 00 7000 3000 000 5000 5000 7000
Frequency (WHz) Frequency (WHz)
site $03CHI3-HY site 03CHIB-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project 902328 Project 902328
Mode :18 Mode. 18
Power. :135 Power 135
A @Bvim) Date: 2019-11.13
1225
1059
a7 SR
700) j
525 T
1 L
350
15|
5030, 5050. 5070, 5090, 5110, 5130, 5150. 5170. 5780, 5210, 5230, 250, 5270, 5290, 5310 5340

Frequency (MH2)

Site £ 03CHI3-HY

Condition + AV6_BE_54 3m HORN_9120D>_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto

Avg. oSG Left blank

Power. 135

TEL : 886-3-327-3456 Page Number : D71 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - R

1 Horizontal Fundamental

) (@Buvimy Date: 20191143
1224
1050
e i,
a75) ( s ™
peaK 6 74
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:
st UL (IR e svmmvewe
350
175
S N Y
Froquency (H:)
site $03CHIZ-HY
(Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak R ok Left blank

A (@BuVim) Date: 2019-11-13

87.5) o
09
o \ 6 51

o RV NUNU S B

350
175
220 5250, 5270, 5290 6310, 5390, 5350 5370, 5300, 5410, 5430, 5460
Frequency (Hz)
Site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_91200_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto

A Detector : Peak L f b | k
vg. e o eft blan

TEL : 886-3-327-3456 Page Number : D72 of D126
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ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - L

) @Bvim) Date: 2019.11.43 evel(Buvim) Date: 2019.11.43
1225 1225
1050 1054)
a7 a3
700) 700 A== ] H ek
5
525 i Fihator bl 24 PIESRTE
e
350 354
175 75|
00 5030, 5050. 5070, 5090, 5110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270, 5260, 510 5940 000 Z000. 3000 00, 5000, 000, 7000
requency (HH:) Frequency (H)
Site :03CH13-HY Site. 03CHI3-HY
(Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector :Peak Detector Peak
Peak Project 1902328 Project 902328
Mode 118 Mode 18
Power 1135 Power 135
) @Buvim) Date: 2019.11.13
1225
1050
e,
a75] S
700
52
350
15|
00 5030, 5050. 5070, 5090, 110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270, 5290, 510 540
requency (HH:)
site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:10.000KHz SWT:Auto
Detector :Peak
Avg. ot 902328 Left blan
Mode 118
Power 135

TEL : 886-3-327-3456 Page Number : D73 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - R

1 Vertical Fundamental

A (@BuVim) Date: 2019-11-13

f,r--.mw‘v
o4
penr o 78
700 M/
it Wl

W“M’M"WWMMW,,

5251
350 -
175
220 5250, 5270, 5290 5310, 5390, 5350 5970, 5390, 5410, 5430, 5460
Frequency (Mz)
Site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak R ok Left blank

A (@BuVim) Date: 2019-11-13

i —
a7
700

\

N, VG BE 54

525 o
= S R
350
175
220 5250, 5270, 5290 6310, 5390, 5350 5370, 5300, 5410, 5430, 5460
Frequency (Hz)
Site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto

A Detector : Peak L f b | k
vg. e o eft blan

TEL : 886-3-327-3456 Page Number : D74 of D126
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ssamonas. FCC RADIO TEST REPORT

Band 2 - 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11a CH52 5260MHz

Horizontal Vertical

Peak

Avg.

A 9Buvim) Date: 2019-11-13 el (080 Date: 2019-11-13
1225 1225)
1059 1052
o7 a7
PEAK{UI) ~ pEAK(UND |
200 I AR e e e A X LT e SRl Rl B E ) e e -
AVG 54 AvS 54
52 < = 52 3
359 359
175 175
1000 4000.6000.8000. 17000, 16000, 20000, 24000 28000, 32000 36000, 400 000 4000.6000.8000. 12000, 16000 70000, 24000 78000, 32000 36000 40000
Frequency (MHz) Freauency (MHD)
site +03CHI3-HY Site 03CHI3-HY
Condition +PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNTT) 3m HORN_9120D_1241 VERTICAL
Detector +Peak Detector peak
Project 1902328 Project 902328
Mode :10 Mode 10
Power 115 Power 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D75 of D126
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ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11a CH60 5300MHz

1 Horizontal Vertical

) aBovim) Dater2010.11.43 eve @Bavim) Dates2010.11.43
1225 122
1050 1050
a1 o
peAkfun i peaxjuun |
oo AT AR S ] oo IR PP SETRSES HA A
G sa A5t
52 : 52 3
350 354
123 17
000 4000,5000.000, 12000, 76000, 20000, 24000 78000, 32000, 36008, 40000 000 7000.6000.0000. 12000 16000, 20000 74000, 20000, 32000 36000, 40000
froquency (1z) roquency (z)
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
Peak Detector +Peak Detector Peak
Project 1902328 Project 902328
Mode i Mode. 1
Power 1145 Power 145

Avg.

TEL : 886-3-327-3456 Page Number : D76 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11a CH64 5320MHz

1 Horizontal Vertical

) aBovim) Dater2010.11.43 eve @Bavim) Dates2010.11.43
1225 122
1050 1050
a1 o
peAkfun i peaxjuun |
oo AT AR S ] oo IR PP SETRSES HA A
G sa A5t
52 T T 52 - 3
350 354
123 17
000 4000,5000.000, 12000, 76000, 20000, 24000 78000, 32000, 36008, 40000 000 4000.6000.0000. 12000 16000, 20000 74000, 23000, 32000 36000, 40000
froquency (1z) roquency (z)
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
Peak Detector +Peak Detector Peak
Project 1902328 Project 902328
Mode ‘12 Mode. 2
Power 1145 Power 145

Avg.

TEL : 886-3-327-3456 Page Number : D77 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Band 2 5250~5350MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11n HT20 CHS52 5260MHz

Horizontal Vertical

Peak

Avg.

A 9Buvim) Date: 2019-11-13 el (080 Date: 2019-11-13
1225 1225)
1059 1052
o7 a7
PEAK{UI) ~ pEAK(UND |
200 I AR e e e A X LT e SRl Rl B E ) e e -
AVG 54 AvS 54
52 52
2 1
359 359
175 175
1000 4000.6000.8000. 17000, 16000, 20000, 24000 28000, 32000 36000, 400 000 4000.6000.8000. 12000, 16000 70000, 24000, 78000, 32000 36000 40000
Frequency (MHz) Freauency (MHD)
site +03CHI3-HY Site 03CHI3-HY
Condition +PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNTT) 3m HORN_9120D_1241 VERTICAL
Detector +Peak Detector
Project 1902328 Project 902328
Mode 13 Mode 13
Power 115 Power 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11n HT20 CH60 5300MHz

1 Horizontal Vertical

) aBovim) Dater2010.11.43 eve @Bavim) Dates2010.11.43
1225 122
1050 1050
a1 o
peAkfun i peaxjuun |
oo AT AR S ] oo IR PP SETRSES HA A
G sa A5t
52 52
2 1 2
350 354
123 17
000 4000,5000.000, 12000, 76000, 20000, 24000 78000, 32000, 36008, 40000 000 7000.6000.0000. 12000 16000, 20000 74000, 20000, 32000 36000, 40000
froquency (1z) roquency (z)
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
Peak Detector +Peak Detector Peak
Project 1902328 Project 902328
Mode 14 Mode. 1
Power 1145 Power 145

Avg.

TEL : 886-3-327-3456 Page Number : D79 of D126
FAX : 886-3-328-4978
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WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11n HT20 CH64 5320MHz

1 Horizontal Vertical

) aBovim) Dater2010.11.43 eve @Bavim) Dates2010.11.43
1225 122
1050 1050
a1 o
peAkfun i peaxjuun |
oo AT AR S ] oo IR PP SETRSES HA A
G sa A5t
52 - - 52 - I
350 354
123 17
000 4000,5000.000, 12000, 76000, 20000, 24000 78000, 32000, 36008, 40000 000 4000.6000.0000. 12000 16000, 20000 74000, 23000, 32000 36000, 40000
froquency (1z) roquency (z)
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
Peak Detector +Peak Detector Peak
Project 1902328 Project 902328
Mode 15 Mode. 15
Power 1145 Power 145

Avg.

TEL : 886-3-327-3456 Page Number : D80 of D126
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Band 2 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11n HT40 CH54 5270

Horizontal Vertical

Peak

Avg.

A 9Buvim) Date: 2019-11-13 el (080 Date: 2019-11-13
1225 1225)
1059 1052
o7 a7
PEAK{UI) ~ pEAK(UND |
200 I AR e e e A X LT e SRl Rl B E ) e e -
AVG 54 AvS 54
52 7 52 T
2
359 359
175 175
1000 4000.6000.8000. 17000, 16000, 20000, 24000 28000, 32000 36000, 400 000 4000.6000.8000. 12000, 16000 70000. 24000 78000, 32000 36000 40000
Frequency (MHz) Freauency (MHD)
site +03CHI3-HY Site 03CHI3-HY
Condition +PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNTT) 3m HORN_9120D_1241 VERTICAL
Detector +Peak Detector
Project 1902328 Project 902328
Mode i16 Mode 16
Power :125 Power 125

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11n HT40 CH62 5310

1 Horizontal Vertical

) aBovim) Dater2010.11.43 eve @Bavim) Dates2010.11.43
1225 122
1050 1050
a1 o
peAkfun i peaxjuun |
oo AT AR S ] oo IR PP SETRSES HA A
G sa A5t
52 T 52 -
3 3
350 354
123 17
000 4000,5000.000, 12000, 76000, 20000, 24000 78000, 32000, 36008, 40000 000 4000.6000.0000. 12000 16000, 20000 74000, 23000, 32000 36000, 40000
froquency (1z) roquency (z)
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
Peak Detector +Peak Detector Peak
Project 1902328 Project 902328
Mode 7 Mode. 7
Power 1125 Power 125

Avg.

TEL : 886-3-327-3456 Page Number : D82 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ac VHT80 CHS58 5290MHz

Horizontal Vertical

Peak

Avg.

A 9Buvim) Date: 2019-11-13 el (080 Date: 2019-11-13
1225 1225)
1059 1052
o7 a7
PEAK{UI) ~ pEAK(UND |
200 I AR e e e A X LT e SRl Rl B E ) e e -
AVG 54 AvS 54
52 52
3 1 ]
359 359
175 175
1000 4000.6000.8000. 17000, 16000, 20000, 24000 28000. 32000 36000, 400 000 4000.6000.8000. 12000, 16000 70000, 24000 78000, 32000 36000 40000
Frequency (MHz) Freauency (MHD)
site +03CHI3-HY Site 03CHI3-HY
Condition +PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNTT) 3m HORN_9120D_1241 VERTICAL
Detector +Peak Detector
Project 1902328 Project 902328
Mode 118 Mode 18
Power 1135 Power 135

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

Band 3 - 5470~5725MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH100 5500MHz

1 Horizontal Fundamental

) @Buvim) Date: 2019-11.04 ol 0B Date: 2019-11.04

1225 1225

1059 105.)

e
o7 Lz
700) 700 T T T e s pEAKU
1 2055
525 52 S
bty et i smettarci | N
A
350 350
15| 175
550 D %00 T sa0 s S0 55005510 00 7000 3000 000 5000 5000 7000
Frequency (WHz) Frequency (WH2)
site $03CHI3-HY site 03CHIB-HY
Condition + PEAK_BE(UNTT)_B3 3m HORN_9120D_i241 HORTZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project 902328 Project 902328
Mode 119 Mode. 19
Power. :165 Power 165
A @Bvim) Date: 2019-11.04

/

5250 - /

O A R SO S 0 WO I
350
175

350 5360, 5400, 420, 5440, 5460, B 5500, 5510

Frequency (MH2)

site $03CHI3-HY.
Condition + AV6_BE(UNIT)_B3 3m HORN_9120D_1241 HORTZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Detector : Peak
Avg. ol Left blank

TEL : 886-3-327-3456 Page Number : D84 of D126
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ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH100 5500MHz

1 Vertical Fundamental

. [—— - ot 2010 104
121 12
s ae s
s e
o4 - rod UL o
1 J LG R4
g it s !
i Rt i et S
pr—_
0 asgf
w3 3
= S mm Em s s mmE om0 000 o0 o0 o0 o0
e roqy e
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
RBWI000.000KHz VBW-3000000KHz SWTAuto REW:1000000KH2 VBW3000000KHz SWTAuto
Detector : Peak Detector Peak
Peak Project 1902328 Project 902328
Mode 119 Mode 19
Power 1165 Power 165
. [———
121
s
M
709
°
[ S R B b~
250
-
= S wmEm s s s wmE
reanc
sie 0scHIzHY
Condition : AV6_BE(UNTT)_B3 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Avg. ot 902328 Left blan
Mode 119
Pomer ‘165

TEL : 886-3-327-3456 Page Number : D85 of D126
FAX : 886-3-328-4978
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WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH116 5580MHz - L

1 Horizontal Fundamental

1 apuvm) s 2018 1.0 e st 2010 1.8
125 1229
1050 1050
s o
s e e E S T L T el S sxaumn
525 J’J( 52 4
b oo i ] ITTenR—t
—
50 250
19 15
o mm S0 S BWD S @ S G S w0 s o0z ED o ED o0 )
requency e requency ()
Site 2 03CH13-HY Site. 03CHI3-HY
(Condition : PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto REW-1000.000KHz VBW:3000.000KHz SWT-Auto
Detector :Peak Detector Peak
Peak Project 1902328 Project 902328
Mode 120 Mode 20
Power 216 Power 16
1 cpavim) st 2018 1.0
124
1050
s m
00 /
° ¥
1 U T e
350
19
o S0 S BAD S0 @ S G S w0 s
requency )
Site <03cHI3HY
Condition : AV6_BE(UNTT)_B3 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. ot 902328 Left blan
Mode 120
Power 216

TEL : 886-3-327-3456 Page Number : D86 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH116 5580MHz - R

1 Horizontal Fundamental

A (@BuVim) Date: 2019-11-04

e
a75]
PEAK_BE(N)_ B3

it
s”wﬁmwmmwmwﬂ Mwmmwwmwmmm~w

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765
y (hhz)

Site +03CHI3-HY

Condition + PEAK_BE(UNII)_B3 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak e Left blank

Power. 116

TEL : 886-3-327-3456 Page Number : D87 of D126
FAX : 886-3-328-4978
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WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH116 5580MHz - L

1 Vertical Fundamental

) @Buvim) Date: 2019.11.04 evel @Buvim) Date: 2019.11.04
1225 1225
1
1050 - 1054)
a7 a3
700) = ool W P 4 S PEAKIUMI]
52| 1 52 b
[t TSV e v T T ) MWMWMWW
350 354
175 75|
S50 S0 SA00  SA2 SMO. Si60. GAG0 SO0 S50 S50 %60 590 000 Z000. 3000 00, 5000, 000, 7000
Frequency (HH:) Frequency (WH)
site $03CHI3-HY site 03CHI3-HY
Condition + PEAK_BE(UNIT)_83 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120>_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project 1902328 Project 902328
Mode 120 Mode 20
Power 16 Power 16
) @Buvim) Date: 2019.11.04
1225

M

1 W~MJJ
350
175

Ftaans
e oy
Condition + AV6_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. o Loozazs Left blank
Mode 120
Power 216

TEL : 886-3-327-3456 Page Number : D88 of D126
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WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH116 5580MHz - R

1 Vertical Fundamental
700 | PEAK_BE(UNI)_B3
!
. ‘
el P b Dbl

y (hhz)

Site +03CHI3-HY

Condition + PEAK_BE(UNII)_B3 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak e Left blank

Power. 116

TEL : 886-3-327-3456 Page Number : D89 of D126
FAX : 886-3-328-4978
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WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH140 5700MHz

1 Horizontal Fundamental

A (6Buvim) Date: 2019.41.04 evel (@Buvim) Date: 2019.11-04
1225 1225
1050 ] 1050
a7 a1
70 e PEAKBEWN.B)) 700 A== ] L = PEAKWA)
1 Y
™ A bt . MW“W‘““MW
[
350 354
175 1
3 S0, s &0, s, 740 S50, 57605765 000 2000, 3000 000 5000 000, 7000
Froquency (MHz) Froquency (MH:)
site +03CHI3-HY Site 03CHI3-HY
Condition + PEAK_BE(UNII)_B2 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNIT) 2m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 1902328 Project 902328
Mode 221 Mode 21
Power :16 Power 16

TEL : 886-3-327-3456 Page Number : D90 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH140 5700MHz

1 Vertical Fundamental

) @Buvim) Date: 2019.41.04 evel (@Buvim) Date: 2019.11-04
1225 1225
1050 o e 1050
a7 a1
70  PEAKBEUNN.BY, 700 A== ] L = PEAKWA)
i WWM yGua8
525 R385 v, o2 ISR
RV L
350 354
175 1
3 S0, s e s, 740 S50, 57605765 000 2000, 3000 000 5000 000, 7000
Froquency (MHz) Froquency (MH:)
Site 2 03CH13-HY Site. 03CHI3-HY
(Condition : PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector :Peak Detector Peak
Peak Project 1902328 Project 902328
Mode 221 Mode 21
Power 216 Power 16

TEL : 886-3-327-3456 Page Number : D91 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

Band 3 5470~5725MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT20 CH100 5500MHz

1 Horizontal Fundamental

) @Buvim) Date: 2019-11.04 ol 0B Date: 2019-11.04

1225 1225

1059 105.)

e

o7 Lz

700) = oo T T PEAK(UN)

525 ; 52 = =

bbb e R o - o rer T
[
350 350|
15| 175
550 D %00 E S0 55005510 00 7000 3000 000 5000 5000 7000
Frequency (WHz) Frequency (WHz)
site $03CHI3-HY site 03CHIB-HY
Condition + PEAK_BE(UNTT)_B3 3m HORN_9120D_i241 HORTZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project 902328 Project 902328
Mode 22 Mode. 22
Power. 16 Power 16
A @Bvim) Date: 2019-11.04

350 5360, 5400, 420, 5440, 5460, B 5500, 5510
Frequency (MH2)

Site $03CHI3-HY.

Condition + AV6_BE(UNIT)_B3 3m HORN_9120D_1241 HORTZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
Detector

Avg. e . Left blank

Mode.
Power. 116

TEL : 886-3-327-3456 Page Number : D92 of D126
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SPORTON LAB.
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Report No. : FR902328E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT20 CH100 5500MHz

Vertical

Fundamental

Avg.

-

359
175
350 360, E E 460, E 5500, 5510
Froquency (MHz)
site +03CHI3-HY
Condition + AV6_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL
+RBW:1000.000KHz VBW:1000KHz SWT:Auto

Detector peak
Project 1902328
Mode 22
Power :16

Left blank

A (6Buvim) Date: 2019.11-04 evel (Buvim) Date: 2019.11-04

1225 1225

1050 il 1050

a7 a1

700 = ool W P 4 B PEAKIUMI]

1 2
A
525 " 52
A e AT
[ st
350 350
175 1
350 @e0. S0 S0 s, E 80 56005510 000 2000, 3000 000 5000 000, 7000
Froquency (MHz) Frequency (MHz)
site +03CHI3-HY Site 03CHI3-HY
Condition + PEAK_BE(UNII)_B2 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 1902328 Project 902328
Mode 122 Mode 22
Power :16 Power 16
A (@Buvim) Date: 2019.41.04

1225
1050

a7

700 /

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.
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Report No. : FR902328E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT20 CH116 5580MHz - L

Horizontal

Fundamental

Avg.

i S IV S AN
350
175

N

350

Site
Condition

Detector
Project
Mode
Power

360 5400, 5420, 5440 5460, 5480 5600, 5620 6640 5500, 5590
Frequency (MHz)

+03CHI3-HY

+ AV6_BE(UNIT)_B3 3m HORN_9120D_1241 HORIZONTAL
+RBW:1000.000KHz VBW:1000KHz SWT:Auto

Left blank

A (6Buvim) Date: 2019.11-04 evel 4By Date: 2019.11-04

1225 1225

1050 1050 1

a7 a1

700) = ool W P 4 S PEAKIUMI]

525 i % <

4 st :
st ik v ) WMWMMWWWWM
350 354
175 1
350 5360 5400 5420, 540 5460 5480 5500, 5520 5540 5660 5590 000 2000, 3000 000 5000 000, 7000
Frequency (MHz) Frequency (MHz)
site +03CHI3-HY Site 03CHI3-HY
Condition + PEAK_BE(UNII)_B2 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNIT) 2m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 1902328 Project 902328
Mode 123 Mode 23
Power 1165 Power 165
A (@Buvim) Date: 20191104

1225
1050

a7

700

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT20 CH116 5580MHz - R

1 Horizontal Fundamental
o | seb, s, o
SZSMMM\VM’WM‘MNMWVMM ST e

y (hhz)

Site +03CHI3-HY

Condition + PEAK_BE(UNII)_B3 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak sl Left blank

Power. 1165

TEL : 886-3-327-3456 Page Number : D95 of D126
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR902328E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT20 CH116 5580MHz - L

Vertical

Fundamental

A (6Buvim) Date: 2019.41.04 evel (@Buvim) Date: 2019.11-04
1225 1225
1050 1050
a7 a1
700) = ool W P 4 S PEAKIUMI]
52| . % e ) -
b b AR b 5 s o
s
350 350
175 1
350 5360 5400 5420, 5440 5460 5480 5500, 5520 5540 5660 5590 000 2000, 3000 000 5000 000, 7000
Froquency (MH:) Froquency (MH:)
site +03CHI3-HY Site 03CHI3-HY
Condition + PEAK_BE(UNII)_B2 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 1902328 Project 902328
Mode 123 Mode 23
Power 1165 Power 165
A (@Buvim) Date: 2019.41.04
1225
1050
a7
700
52
1 Ll LA
350
175
G50 5360 5400 5420, 54D A0 5AS0 5500, 5620 G540 560 5590
Froquency (MH:)
site +03CHI3-HY
Condition + AV6_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Peak
AVg . Project 902328 Left an
Mode 23
Power 1165

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No

.+ FR902328E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT20 CH116 5580MHz - R

Vertical

Fundamental

Peak

Date: 2019-11-04

105.0)
a75]
700+ PEAK_BE(N)_ B3

Ao i Mbwwmwmewwwmvw

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765
y (hhz)

Site +03CHI3-HY

Condition + PEAK_BE(UNII)_B3 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Detector +Peak

Project 1902328

Mode. 23

Power. 1165

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT20 CH140 5700MHz

1 Horizontal Fundamental

A (6Buvim) Date: 2019.11.04 evel (@Buvim) Date: 2019.11-04
1225 1225
1050 /ﬁm., A m\\ 1050
a7 a1
700) e -PEAKCBEIIN BY) ool W P o b PEAKUN|
525 ; 52. St
A oot gl . RISy
i A
350 354
175 1
3 S0, s e, s, 740 S50, 57605765 000 2000, 3000 000 5000 000, 7000
Froquency (MHz) Froquency (MH:)
Site 2 03CH13-HY Site. 03CHI3-HY
(Condition : PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector :Peak Detector Peak
Peak Project 1902328 Project 902328
Mode 124 Mode 24
Power 1165 Power 165

TEL : 886-3-327-3456 Page Number : D98 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT20 CH140 5700MHz

1 Vertical Fundamental

A (6Buvim) Date: 2019.41.04 evel (@Buvim) Date: 2019.11-04

1225 1225

1050 s 1050

a7 a1

700) e -PEAKCBEIIN BY) ool W P o b PEAKUN|

4 v
52| O 52 by e
i Aoty e o N
it A
350 354
175 1
3 S0, s &0, s, 740 S50, 57605765 000 2000, 3000 000 5000 000, 7000
Froquency (MHz) Froquency (MH:)
Site 2 03CH13-HY Site. 03CHI3-HY
(Condition : PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector :Peak Detector Peak
Peak . Project 1902328 Project 902328

Mode 124 Mode 24
Power 1165 Power 165

TEL : 886-3-327-3456 Page Number : D99 of D126
FAX : 886-3-328-4978



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR902328E

Band 3 5470~5725MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT40 CH102 5510MHz - L

Date: 2019-11.04 ol 0B Date: 2019-11.04
1225 1225
1059 105.)
by
a9 \‘ o9
700) 70| pEAKUND
2 LN
525 Lok’ ‘K’wmv 52 < 2
PSS A koot X MMW‘WWWMN
350 350
15| 175
550 5300 SA00 542 MO, 5460, 5400 500 5520 6540 %60 B 00 7000 3000 000 5000 5000 7000
Frequency (HHz) Frequency (WH)
site $03CHI3-HY site 03CHIB-HY
Condition + PEAK_BE(UNTT)_B3 3m HORN_9120D_i241 HORTZONTAL Condition PEAK(UNTT) 3m HORN_9120D_i241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector Peak Detector Peak
Peak Project 902328 Project 902328
Mode :25 Mode. 25
Power. 14 Power 1
A @Bvim) Date: 2019-11.04
1225
1059
a7 T
700) J
A
S OO RSN G S T,
350
15|
350 500 SA00 54, MO, BMG0 SAS0 500 5520 50 50 B¢
Frequency (HHz)
site $03CHI3-HY
Condition + AV6_BE(UNTI)_B3 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHzZ VBW:1000KHz SWT:Auto
Detector +Peak
Avg. poject +902328 Left blan
Mode :25
Power. 114

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D100 of D126



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT40 CH102 5510MHz - R

1 Horizontal Fundamental

A (@BuVim) Date: 2019-11-04

w73 {

700 j( pent s, 8
il ’

529 . "

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765
y (hhz)

Site +03CHI3-HY
Condition + PEAK_BE(UNII)_B3 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak R ok Left blank

Power. 114

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D101 of D126



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR902328E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH102 5510MHz - L

Vertical

Fundamental

A (@BuVim)

Date: 2019-11-04

e Date: 2018.11.04
1225 122
1050 “ 1050
a1 o
700) = ool W P 4 = PEAKIUMI]
2
52 ! M% 52 ot L
sl o #1omd i s
[F——
350 354
123 17
S0 S0 SoD S S0 S0 Gion 00 5520 S50 S0 50 o0 7000, £ 005 ED D )
roquency (1H:) requency (hi)
Site :03CH13-HY Site. 03CHI3-HY
(Condition : PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Peak Project 1902328 Project 902328
Mode 225 Mode 25
Power 114 Power 14
) @govim) Dater 2010.11.04
1225
1050
o 1
109 \
: \_
IS e, e
350
123
S0 w0 SoD S SWo S0 G0 G0 5520 S50 S0 50
roquency (1H:)
site £03CHI3-HY
Condition + AV6_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. ot 902328 Left blan
Mode 225
Power 114

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D102 of D126



ssamonas. FCC RADIO TEST REPORT

Report No

.+ FR902328E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH102 5510MHz - R

Vertical

Fundamental

Peak

Date: 2019-11-04

PEAK_BE(N)_ B3

Site
Condition

Detector
Project
Mode
Power

+03CHI3-HY

y (hhz)

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740. 5765

+ PEAK_BE(UNII)_B3 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

+Peak
1902328
25

114

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR902328E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH110 5550MHz - L

Horizontal

Fundamental

1 apuvm) s 2018 1.0 e st 2010 1.8
125 1229
1050 1050
by o
s o
s e e E S T L T el S sxaumn
525 A ol 29 oo ARl il
4 P |
o
50 250
19 15
o S0 S BW) S0 @ S G S w0 s o0z ED o ED o0 )
requency e requency ()
Site 2 03CH13-HY Site. 03CHI3-HY
(Condition : PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto REW-1000.000KHz VBW:3000.000KHz SWT-Auto
Detector :Peak Detector Peak
Peak Project 1902328 Project 902328
Mode 26 Mode 26
Power 114 Power 14
1 cpavim) st 2018 1.0
124
1050
s ey
2 \
350
19
o S0 S BAD S0 @ S G S w0 s
requency )
Site <03cHI3HY
Condition : AV6_BE(UNTT)_B3 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector Peak
Avg. ot 902328 Left blan
Mode 126
Power 114

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D104 of D126



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT40 CH110 5550MHz - R

1 Horizontal Fundamental

A (@BuVim) Date: 2019-11-04

org
e MM/ ek e, o
o4 a

(e ey L S T i v

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765
y (hhz)

Site +03CHI3-HY

Condition + PEAK_BE(UNII)_B3 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak R ok Left blank

Power. 114

TEL : 886-3-327-3456 Page Number : D105 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT40 CH110 5550MHz - L

1 Vertical Fundamental

A (@BuVim) Date: 2019-11.04 evel @Buvim) Date: 2019-11.04

o

o9 o

S e Toof T A pcaum
VG0

B o 1 M 52 MW

50 250
19 15
o S0 S BaD S0 @ S G S w0 s o0z ED o ED o0 )
requency e requency ()
Site 2 03CH13-HY Site. 03CHI3-HY
(Condition : PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
RBW-1000.000KHz VBW:3000.000KHz SWT:Auto REW-1000.000KHz VBW:3000.000KHz SWT-Auto
Detector :Peak Detector Peak
Peak Project 1902328 Project 902328
Mode 126 Mode 26
Power 114 Power 14
1 cpavim) st 2018 1.0
124
1050
s
00
= AM/JM
.
350
19
0w S0 S BAD S0 W S G S w0 s
requency )
Site <03cHI3HY
Condition : AV6_BE(UNTT)_B3 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. ot 902328 Left blan
Mode 126
Power 114

TEL : 886-3-327-3456 Page Number : D106 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No

.+ FR902328E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH110 5550MHz - R

Vertical

Fundamental

Peak

Date: 2019-11-04

a75]
700+ PEAK_BE(N)_ B3

23] MMM

WwwmwMmewwmum

Site
Condition

Detector
Project
Mode
Power

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765

+03CHI3-HY

+ PEAK_BE(UNII)_B3 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

+Peak

1902328
2

114

y (hhz)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT40 CH134 5670MHz - L

1 Horizontal Fundamental

1wy st 2018 1.0 e st 2010 1.8
125 1229
1050 1050
s o
e == e E S T L T el S sxaumn
i ok s 'WWMMWWM
50 250
19 15
3505300 5400 470 5440 46D 5490, 5500 5520 54D 5500, 556D 5500 5670 504, 5660 50005700 o0z ED o ED o0 )
Treauencs s requency ()
Site 2 03CH13-HY Site. 03CHI3-HY
(Condition : PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto REW-1000.000KHz VBW:3000.000KHz SWT-Auto
Detector :Peak Detector Peak
Peak Project 1902328 Project 902328
Mode 227 Mode 27
Power 1145 Power 145
e st 2018 1.0
124
1050
o75) J’ T
00
2
1 s o e SU— D
350
19
350”5300 5400 5470 544, SAGD 5430 5500 5520 554D 5500 556D 5500 5620 54, 566D 50205700
rscuencs )
Site <03cHI3HY
Condition : AV6_BE(UNTT)_B3 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. ot 902328 Left blan
Mode 227
Power <145

TEL : 886-3-327-3456 Page Number : D108 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No

.+ FR902328E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH134 5670MHz - R

Horizontal

Fundamental

Peak

Date: 2019-11-04

[
700+ /( PEAK_BE(N)_ B3
1
29 1A ik oot o
sl )

i

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600. 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5T
y (hhz)

Site +03CHI3-HY

Condition + PEAK_BE(UNII)_B3 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Detector +Peak

Project 1902328

Mode. 27

Power. 1145

5

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR902328E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH134 5670MHz - L

Vertical

Fundamental

Peak

A (@Buvim) Date: 2019.11-04
1225)
1059
a75)
00— M{f
525 4 3 e
359
175
350 5300, 5400, 5420, 540. 5460, 5480, 5500. 5520, 5540. 5560, 5500, 5600, 5620, 5640. 5660. 56805700

Frequency (1Hz)

Site +03CHI3-HY

Condition + PEAK_BE(UNII)_B3 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Detector +Peak

Project 1902328

Mode. 27

Power. 1145

evel Date: 2019.11.04
1225
1054)
a3
700 A== ] H = SEAKUMD,
g gl
2 bbb P T 0
Lorssiprtt
354
75|
000 Z000. 3000 00, 5000, 000, 7000
Frequency (H)
site 03CHI3-HY
Condition PEAK(UNIT) 3m HORN_9120>_1241 VERTICAL
RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector Peak
Project 902328
Mode 27
Power 145

Avg.

A (@BuVim) Date: 2019-11-04

USRS S S R A S

350 5360, 5400, 5420, 5440, 5460, 5480, 5500, 5520, 5540, 5560, 5560, 5600, 5620, 5640, 5660, 56805700

Freaquency (MHz)

site +03CHI3-HY

Condition + AV6_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL
+RBW:1000.000KHz VBW:1000KHz SWT:Auto

Detector +Peak

Project 1902328

Mode 27

Power 1145

Left

blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No

.+ FR902328E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH134 5670MHz - R

Vertical

Fundamental

Peak

Date: 2019-11-04

700+

523 MMWVMMMMWWM .

™

v

Site
Condition

Detector
Project
Mode
Power

+03CHI3-HY
+ PEAK_BE(UNII)_B3 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
+Peak
1902328
27

1145

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765

y (hhz)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH106 5530MHz - L

1 Horizontal Fundamental

) @Buvim) Date: 2019-11.04 ol 0B Date: 2019-11.04

1225 1225

1059 105.)

il i
Lz IS oy a5
w1 704 pEAKU
|2
s25| e e 52 i A
o I
e
350 350
15| 175
550 5300 SA00 5420 MO, BAG0 54s0 500 5520 540 %G0B 00 7000 3000 000 5000 5000 7000
Frequency (WHz) Frequency (WHz)
site $03CHI3-HY site 03CHIB-HY
Condition + PEAK_BE(UNTT)_B3 3m HORN_9120D_i241 HORTZONTAL Condition PEAK(UNTT) 3m HORN_9120D_i241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project 1902328 Project 902328
Mode :28 Mode. 28
Power. :135 Power 135
A @Bvim) Date: 2019-11.04

350 5380, 5400, 5420, 5440, 5460, 5480 5500 5620, 5540, 5560 o€
Frequency (MH2)

Site $03CHI3-HY.

Condition + AV6_BE(UNIT)_B3 3m HORN_9120D_1241 HORTZONTAL

+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto

Detector : Peak
Avg. ol Left blank

TEL : 886-3-327-3456 Page Number : D112 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH106 5530MHz - R

1 Horizontal Fundamental

A (@BuVim) Date: 2019-11-04

rwwwmvm
il

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765
y (hhz)

Site +03CHI3-HY

Condition + PEAK_BE(UNII)_B3 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak sl Left blank

Power. 1135

TEL : 886-3-327-3456 Page Number : D113 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH106 5530MHz - L

1 Vertical Fundamental

A (6Buvim) Date: 2019.11-04 evel (Buvim) Date: 2019.11-04

1225 1225

1050 1050

Ww«wm{wwm
a7 | a1
700) = ’} ool W P 4 = PEAKIUMI]
Lty v
525 52 e e
WWWMMMW st e s RS
[
350 350
175 1
350 5360 5400 5420, 540 5460 5480 5500, 5520 5540 5660 5590 000 2000, 3000 000 5000 000, 7000
Froquency (MH:) Frequency (MHz)
site +03CHI3-HY Site 03CHI3-HY
Condition + PEAK_BE(UNII)_B2 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 1902328 Project 902328
Mode :28 Mode 28
Power 135 Power 135
A (@Buvim) Date: 2019.41.04

1225

= S e
f
w

IR BT T

Feaans
e oy
Condition + AV6_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:10.000KHz SWT:Auto
Detector :Peak
Avg. roes Loo0zazs Left blank
Mode 128
1195

TEL : 886-3-327-3456 Page Number : D114 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No

.+ FR902328E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH106 5530MHz - R

Vertical

Fundamental

Peak

Date: 2019-11-04

VWWW-’\
1
¢ ",

At B i
¢ e

PEAK_BE(N)_ B3

o

Site
Condition

Detector
Project
Mode
Power

y (hhz)

+03CHI3-HY

+ PEAK_BE(UNII)_B3 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
+Peak

1902328

28

1135

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT

Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11a CH100 5500MHz

Horizontal Vertical

Peak

Avg.

A 9Buvim) Date: 2019-11-13 el (080 Date: 2019-11-13
1225 1225)
1059 1052
o7 a7
PEAK{UI) ~ pEAK(UND |
200 I AR e e e A X LT e SRl Rl B E ) e e -
AVG 54 AvS 54
52 0 52 7 5
359 359
175 175
1000 4000.6000.8000. 17000, 16000, _ 20000, 24000 28000, 32000 36000, 400 000 4000.6000.8000. 12000, 16000 70000, 24000 78000, 32000 36000 40000
Frequency (MHz) Freauency (MHD)
site +03CHI3-HY Site 03CHI3-HY
Condition +PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNTT) 3m HORN_9120D_1241 VERTICAL
Detector +Peak Detector peak
Project 1902328 Project 902328
Mode 119 Mode 19
Power 1165 Power 165

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D116 of D126
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ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11a CH116 5580MHz

1 Horizontal Vertical

) aBovim) Dater2010.11.43 eve @Bavim) Dates2010.11.43
1225 122
1050 1050
a1 o
peAkfun i peaxjuun |
oo AT AR S ] oo IR PP SETRSES HA A
G sa A5t
52 52
350 354
123 17
000 4000,5000.000, 12000, 76000, 20000, 74000 78000, 32000, 36008, 40000 000 7000.6000.0000. 12000 16000, 20000 74000, 20000, 32000 36000, 40000
froquency (1z) roquency (z)
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
Peak Detector +Peak Detector Peak
Project 1902328 Project 902328
Mode :20 Mode. 20
Power 116 Power 16

Avg.

TEL : 886-3-327-3456 Page Number : D117 of D126
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR902328E

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11a CH140 5700MHz

1 Horizontal Vertical

) aBovim) Dater2010.11.43 eve @Bavim) Dates2010.11.43
1225 122
1050 1050
a1 o
peAkfun i peaxjuun |
oo AT AR S ] oo IR PP SETRSES HA A
G sa A5t
52 52
350 354
123 17
000 40005000.8000, 12000, 76000, 20000, 24000 78000, 32000, 36008, 40000 000 7000.6000.0000. 12000 16000, 20000 74000, 20000, 32000 36000, 40000
froquency (1z) roquency (z)
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
Peak Detector +Peak Detector Peak
Project 1902328 Project 902328
Mode ‘21 Mode. 21
Power 116 Power 16

Avg.
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Band 3 5470~5725MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11n HT20 CH100 5500MHz

1 Horizontal Vertical

ooMWTTHL_ AW e one by oo LTI MU L T 11 S S S o
TS T . 4
Site 1 03CHI3-HY Site 03CHI3-HY
Condition : PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 VERTICAL
Peak Deretror ek
Project 1902328 Project 902328
Mode 122 Mode 22
Power 116 Power 16

Avg.
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WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11n HT20 CH116 5580MHz

1 Horizontal Vertical

) aBovim) Dater2010.11.43 eve @Bavim) Dates2010.11.43
1225 122
1050 1050
a1 o
peAkfun i peaxjuun |
oo AT AR S ] oo IR PP SETRSES HA A
G sa A5t
52 52
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000 4000,5000.000, 12000, 76000, 20000, 74000 78000, 32000, 36008, 40000 000 7000.6000.0000. 12000 16000, 20000 74000, 20000, 32000 36000, 40000
froquency (1z) roquency (z)
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
Peak Detector +Peak Detector Peak
Project 1902328 Project 902328
Mode i23 Mode. 23
Power 1165 Power 165

Avg.
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WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11n HT20 CH140 5700MHz

1 Horizontal Vertical

) aBovim) Dater2010.11.43 eve @Bavim) Dates2010.11.43
1225 122
1050 1050
a1 o
peAkfun i peaxjuun |
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G sa A5t
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000 40005000.8000, 12000, 76000, 20000, 24000 78000, 32000, 36008, 40000 000 7000.6000.0000. 12000 16000, 20000 74000, 20000, 32000 36000, 40000
froquency (1z) roquency (z)
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
Peak Detector +Peak Detector Peak
Project 1902328 Project 902328
Mode i24 Mode. 2
Power 1165 Power 165

Avg.
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Band 3 5470~5725MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11n HT40 CH102 5510MHz

Horizontal

Vertical

Peak

Avg.

Date: 2019-11-13

oo AU e

PEAK{UNY)

AVG 54

52. 5

Frequency (MH2)
Site $03CHIZ-HY

Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL
Detector +Peak

Project 1902328

Mode. 25

Power. 14

000 4000.6000.8000. 12000, 16000, 70000. _ 24000, 28000. 52000 36000, 4001

Date: 2019-11-13

oo UL L FLRLL UL L .

PEAK[UNID|

AVG 54
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Condition
Detector
Project
Mode
Power

000 4000.6000.8000.

2000 16000 70000 24000, 28000. 52000 36000 40000
Frequency (MHz)

03CHIZ-HY
PEAK(UNTI) 3m HORN_9120D_1241 VERTICAL

902328
25
14

TEL : 886-3-327-3456
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WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11n HT40 CH110 5550MHz

1 Horizontal Vertical

) aBovim) Dater2010.11.43 eve @Bavim) Dates2010.11.43
1225 122
1050 1050
a1 o
peAkfun i peaxjuun |
oo AT AR S ] oo IR PP SETRSES HA A
G sa A5t
52 < 52
350 354
123 17
000 4000,5000.000, 12000, 76000, 20000, _ 24000 75000, 32000, 36008, 40000 000 7000.6000.0000. 12000 16000, 20000 74000, 23000, 32000 36000, 40000
froquency (1z) roquency (z)
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
Peak Detector +Peak Detector Peak
Project 1902328 Project 902328
Mode i26 Mode. 26
Power 114 Power 14

Avg.
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WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11n HT40 CH134 5670MHz

1 Horizontal Vertical

) aBovim) Dater2010.11.43 eve @Bavim) Dates2010.11.43
1225 122
1050 1050
a1 o
peAkfun i peaxjuun |
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G sa A5t
52 52
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123 17
000 4000,5000.000, 12000, 76000, 20000, 24000 78000, 32000, 36008, 40000 000 7000.6000.0000. 12000 16000. 20000 74000, 20000, 32000 36000, 40000
froquency (1z) roquency (z)
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
Peak Detector +Peak Detector Peak
Project 1902328 Project 902328
Mode i27 Mode. 27
Power 1145 Power 145

Avg.
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Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11ac VHT80 CH106 5530MHz

1 Horizontal Vertical

ooMWTTHL_ AW e one by oo LTI MU L T 11 S S S o
TS T T e e e
Site 1 03CHI3-HY Site 03CHI3-HY
Condition : PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 VERTICAL
Peak Deretror ek
Project 1902328 Project 902328
Mode 128 Mode 28
Power 1135 Power 135

Avg.
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Emission below 1GHz

5GHz WIFI 802.11ac VHT80 (LF)

TEL : 886-3-327-3456
FAX : 886-3-328-4978

WIFI 5GHz WIFI
ANT 802.11ac VHTS80 LF
1 Horizontal Vertical
I = -
N B mee : -
ir JW%MM T
N - Frcacy i ey
QP/ Condition :QP3mBIL06_40103HORIZONTAL QP 3m BILO6_40103 VERTICAL
Peak
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Appendix E. Duty Cycle Plots

NG Cyl?:lIJ(:{O/o) e | A S\é?tivr:/g Fac?g:{d B)

802.11a 87.26 1370 0.73 1kHz 0.59
802.11n HT20 86.39 1270 0.79 1kHz 0.64
802.11n HT40 88.44 1530 0.65 1kHz 0.53
802.11ac VHT20 87.44 975 1.03 3kHz 0.58
802.11ac VHT40 88.89 480 2.08 3kHz 0.51
802.11ac VHT80 86.21 250 4.00 10kHz 0.64
TEL : 886-3-327-3456 Page Number : E1of E4

FAX : 886-3-328-4978
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802.11a
Spectrum mv:
Ref Level 30.00 dBm Offset 26.90 dB & RBW 10 MHz
f Att 20 d& @ SWT 10 ms & VYBW 10 MHz
SGL
@ 1Pk Max
B
~ fastibes csanae sk D Bl s s ssicatonginimanty m
20 b s P4 3.67000 fn
' D2[1] 0.96 |dB
1.37000 n
10 fem
m
m e Lo
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 5.18 GHz 1001 pts 1.0 ms/
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 3.67 ms 24,14 dBrm
D2 M1 1 1.37 ms 0.96 dB
D3 M1 1 1.57 ms -0.04 db
| Read
eady NRRENREES y
Date: 1 03:07:08
802.11n HT20
Spectrum mvl
Ref Level 30.00 dBm Offset 26.90 d& & RBW 10 MHz
f Att 20 dB @ SWT 10 ms & ¥YBW 10 MHz
SGL
@ 1Pk Mag
M1[1] 14.66 dBm
2.91000 ms
D2
G ey oA AR P — g vttt I
10 dBém 1.27000 ms|
0 dem
-10 dBm
-20 dBm. - f+ 4 ot ft
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 5.18 GHz 1001 pts 1.0 ms/
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result |
M1 1 2.91 ms 14.66 dBm
D2 Mmi| 1] 1.27 ms | 4.42 dB |
D3 M1 1 1.47 ms 0.29 dB
Read
] eady FRRRERRNN i p,
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802.11n HT40

Spectrum

(=)

Ref Level 30.00 dBm
| Att
SGL

20 dB @ SWT

Offset 23.80 dB & RBW
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10 ms & YBW 10 MHz

@ 1Pk Max

20 de
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a7
freotesb ity - gl
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3.47000 ms

0 dem

-10 dem

-20 dBm

-30 dBm

U

-40 dBm

-50 dBm

-60 dBm

CF 5.19 GHz

1001 pts

1.0 ms/

Marker

Type | Ref | Trc | X-value

Y-value |__Function

Function Result |

M1 1
D2 M1 1
D3 M1 1

3.47 ms
1.53 ms
1.73 ms

10.68 dBm
3.37 dp
-0.04 db

802.11ac VHT20

Spectrum

Ready

Ref Level 30.00 dBm
| Att
SGL

20 dB @ SWT

Offset 23.80 dB & RBW

10 MHz

5 ms @ VBW 10 MHz

@ 1Pk Max

| AR

D3[1]

10 dem;

| ERT T T T D e U DU

-0.04 dB,
1.11500 ms
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T e m
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0 dem

-10 dem

-20 dBm
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-40 dBm

-50 dBm

-60 dBm
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Type | Ref | Trc | X-value |

Y-value |

Function |

Function Result |

M1 1
D2 M1 1
D3 M1 1

1.68 ms
975.0 ps
1.115 ms

14.72 dBm
3.82 dp
-0.04 db

Il

Date:

V.2019 14:16:40

Ready
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802.11ac VHT40

Spectrum

(=)

Ref Level 30.00 dBm
f Att 20 d& @ SWT
SGL

Offset 23.80 dB & RBW
10 ms & VBW
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10 MHz
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13.93 dBm
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-30 dBm

-40 dBm

-50 dBm

-60 dBm
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Marker

Type | Ref | Trc | X-value |

Y-value |__Function | Function Result |

M1 1
D2 M1 1
D3 M1 1

4.63 ms
480.0 ps
540.0 ps

13.93 dBm
1.11 dp
-0.02 dB

Ready

802.11ac VHTS80

Spectrum

Ref Level 30.00 dBm
f Att 20 d& @ SWT
SGL

Offset 23.80 dB & RBW
2ms @ VBW

10 MHz
10 MHz

@ 1Pk Max

20 dém

7.27 dBm
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M1[1]

Pty ),

0.40 dB
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'ﬂ-hﬂ]‘!ﬁb aidy

g . .
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-
1
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ety ARG, 1<

0 dem

-10 dem

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 5.21 GHz
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Marker

Type | Ref | Trc | X-value |

Y-value |__Function | Function Result |

M1 1
D2 M1 1
D3 M1 1

836.0 ps
250.0 ps
290.0 ps

7.27 dbm
-0.40 dB
0.45 dp

Ready

Date: 1Z2.NOV.2
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